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1. TEST REPORT CERTIFICATION

Applicant : OvisLink Corp.

Address : 5F , No.6, Lane 130, Min-Chuan Rd., Hsin-Tien Dist., New Taipei
City 231, Taiwan

Equipment Under Test : 3T3R Wireless-N Dual Band Gigabit Router

Model Number - N450R
Data Applies To - N450R Series , N450R-FCC , Hotspot Series , Hotspot-450 ,
Hotspot-300
Brand Name . Air Live
Date of Test : November 30, 2011 ~ December 31, 2011
APPLICABLE STANDARD
Standard Test Result

FCC Part 15 Subpart C AND

PASS
ANSI| C63.4:2003

WE HEREBY CERTIFY THAT: The above equipment has been tested by Compliance
Certification Services Inc., and found compliance with the requirements set forth in the
technical standards mentioned above. The results of testing in this report apply only to the
product/system, which was tested. Other similar equipment will not necessarily produce the
same results due to production tolerance and measurement uncertainties.

Approved by: Reviewed by:

e

—

Jeter Wu Eric Huang
Assistant Manager Assistant Section Manager
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2. EUT DESCRIPTION

Product Name

3T3R Wireless-N Dual Band Gigabit Router

Model Number

N450R

Data Applies To

N450R Series , NA50R-FCC , Hotspot Series , Hotspot-450 ,
Hotspot-300

Brand Name

Air Live

Identify Number

T120109N03

Received Date

January 09, 2012

Frequency Range

IEEE 802.11b/g, 802.11n HT20 : 2412MHz~2462MHz
IEEE 802.11n HT40 : 2422MHz~2452MHz

IEEE 802.11a, IEEE 802.11n HT20 : 5745MHz ~ 5805MHz
IEEE 802.11n HT40 : 5745MHz ~ 5805MHz

Transmit Power

IEEE 802.11b : 19.02 dBm
IEEE 802.11g : 23.26 dBm
IEEE 802.11n HT20 : 23.74 dBm
IEEE 802.11n HT40 : 22.80 dBm
IEEE 802.11a : 21.76 dBm
IEEE 802.11n HT20 : 23.09 dBm
IEEE 802.11n HT40 : 23.41 dBm

Channel Spacing

IEEE 802.11b/g, 802.11n HT20/HT40 : 5SMHz
IEEE 802.11a, 802.11n HT20 : 20MHz
IEEE 802.11n HT40 : 10MHz

Channel Number

IEEE 802.11b/g, 802.11n HT20 : 11 Channels
IEEE 802.11n HT40 : 7 Channels

IEEE 802.11a, 802.11n HT20 : 4 Channels
IEEE 802.11n HT40 : 6 Channels

Transmit Data Rate

IEEE 802.11b : 11, 5.5, 2, 1 Mbps

IEEE 802.11g : 54, 48 ,36, 24, 18, 12, 9, 6 Mbps

IEEE 802.11n HT20 : 130, 117, 104, 78, 65, 58.5, 52, 39, 26, 19.5,
13, 6.5 Mbps

IEEE 802.11n HT40 : 300, 270, 243, 216, 162, 150, 135, 121.5, 108,
81,54 ,40.5, 27, 13.5 Mbps

IEEE 802.11a: 54, 48 ,36, 24, 18, 12, 9, 6 Mbps

IEEE 802.11n HT20: 195, 175.5, 156,130, 117, 104,78, 65,
58.5,52,39,26,19.5,13, 6.5 Mbps

IEEE 802.11n HT40 :450, 405, 364.5, 324, 300, 270, 243, 216, 162,
150, 135, 121.5, 108, 81, 54, 40.5, 27, 13.5 Mbps
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Type of Modulation

IEEE 802.11b : DSSS (CCK, DQPSK, DBPSK)

IEEE 802.11g : OFDM (64QAM, 16QAM, QPSK, BPSK)

IEEE 802.11n HT20/40 : OFDM (64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11a : OFDM (64QAM, 16QAM, QPSK, BPSK)

Antenna Type

Three antennas (3TX3RX)
Manufacture: WIESON TECHNOLOGIES CO., LTD.
Name: SMA DUAL BAND ANTENNA
Type: Dipole Antenna
Model: GY121HT467-003
Gain: 2.4G: 2.28dBi (2TX2RX)
5G: 4.13dBi (3TX3RX)
Connector: SMA MALE (RP)

Power Rating

12Vdc; 1.5A(Powered from Adapter)

Power Source

Powered from adapter

Brand: CWT

Model: CAP018121

Input: 100-240Vac, 47-630Hz, 0.6A
Output: 12Vdc, 1.5A

Test Voltage

120Vac, 60Hz

Remark :

1. The sample selected for test was engineering sample that approximated to production product
and was provided by manufacturer.

2. For more details, please refer to the User's manual of the EUT.

3. This submittal(s) (test report) is intended for FCC ID: ODMNA450R filing to comply with Section
15.207, 15.209 and 15.247 of the FCC Part 15, Subpart C Rules.

4. The listed models(N450R Series , N4A50R-FCC , Hotspot Series , Hotspot-450 , Hotspot-300)are
all the same of the original model(N450R), design, except for different models name and is just for
the marketing purpose.
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3. DESCRIPTION OF TEST MODES

Conducted Emission / Radiated Emission Test (Below 1 GHz)
1. The following test modes were scanned during the preliminary test:
No. | Pre-Test Mode

1 TX Mode

2. After the preliminary scan, the following test mode was found to produce the highest
emission level.

Final Test Mode
Radiated Emission TX Mode

Emission
Conducted Emission TX Mode

Remark : Then, the above highest emission mode of the configuration of the EUT and cable was
chosen for all final test items.

Conducted / Radiated Emission Test (Above 1 GHz)

IEEE 802.11a, 802.11n HT20 mode
The EUT had been tested under operating condition.
There are three channels have been tested as following :

Channel Frequency (MHz)
Low 5745
Middle 5785
High 5805

IEEE 802.11a mode : 6Mbps data rate (worst case) were chosen for full testing.
IEEE 802.11n HT20 mode : 13Mbps data rate (worst case) were chosen for full testing.

IEEE 802.11n HT40 mode
The EUT had been tested under operating condition.
There are three channels have been tested as following :

Channel Frequency (MHz)
Low 5745
Middle 5785
High 5805

IEEE 802.11n HT40 mode : 27Mbps data rate (worst case) were chosen for full testing.
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IEEE 802.11b, 802.119g, 802.11n HT20 mode
The EUT had been tested under operating condition.
There are three channels have been tested as following :

Channel Frequency (MHz)
Low 2412
Middle 2437
High 2462

IEEE 802.11b mode : 1Mbps data rate (worst case) were chosen for full testing.
IEEE 802.11g mode : 6Mbps data rate (worst case) were chosen for full testing.
IEEE 802.11n HT20 mode : 6.5Mbps data rate (worst case) were chosen for full testing.

IEEE 802.11n HT40 mode
The EUT had been tested under operating condition.
There are three channels have been tested as following :

Channel Frequency (MHz)
Low 2422
Middle 2437
High 2452

IEEE 802.11n HT40 mode : 13.5Mbps data rate (worst case) were chosen for full testing.

While all conducted test the spectrum / power meter was connected to the Booster RF-out
for 2.4GHz and the chain 1 of WiFi module for 5GHz.
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4. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4:
2003 and FCC CFR 47, 15.207, 15.209 and 15.247.

5. FACILITIES AND ACCREDITATION

5.1 FACILITIES

All measurement facilities used to collect the measurement data are located at
No.8,Jiucengling, Xinhua Dist., Tainan City 712, Taiwan (R.O.C.)

The sites are constructed in conformance with the requirements of ANSI C63.7, ANSI

C63.4 and CISPR Publication 22.

5.2 ACCREDITATIONS

Our laboratories are accredited and approved by the following accreditation body
according to ISO/IEC 17025.

Taiwan TAF

The measuring facility of laboratories has been authorized or registered by the following
approval agencies.

Canada Industry Canada
Germany TUV NORD
Taiwan BSMI

USA FCC

Copies of granted accreditation certificates are available for downloading from our web
site, http:///www.ccsrf.com
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5.3 MEASUREMENT UNCERTAINTY

The following table is for the measurement uncertainty, which is calculated as per the
document CISPR 16-4-2.

PARAMETER UNCERTAINTY
Radiated_ll_Een;:sSsii%n:, (2)%)Ttso- 613 000 MHz +3.04dB
Radiated Emission, 1 to 26.5 GHz + 3.20dB
Power Line Conducted Emission +2.01dB

Uncertainty figures are valid to a confidence level of 95%, K=2
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6. SETUP OF EQUIPMENT UNDER TEST

SUPPORT EQUIPMENT

For RF test
No. | Product Manufacturer| Model No. | Certify No. Signal cable
1 |Note Book IBM T43 DoC Power cable, unshd, 1.6m
No. | Signal cable description
A |DC Power Unshielded, 1.6m, 1pcs
B |LAN Cable Unshielded, 1.0m, 1pcs
For EMI test
No. | Product Manufacturer| Model No. | Certify No. Signal cable
1 |Note Book IBM R51 R33026 Power cable, unshd, 1.6m
2 |Note Book IBM T43 DoC Power cable, unshd, 1.6m
3 |Note Book IBM R50E DoC Power cable, unshd, 1.6m
4 |Flash Disk Kingston DTI/512 DoC N/A
5 |3G Modem NOVATEL | Quaeomm 3G PKRNVIVMCT Ia
6 |HUB BARRICAD SMC7008BR DoC Power cable, unshd, 1.6m
No. | Signal cable description
A |DC Power Unshielded, 1.6m, 1pcs
B |LAN Unshielded, 2m, 3pcs
C |LAN Unshielded, 10m, 1pcs
D |LAN Unshielded, 10m, 1pcs
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SETUP DIAGRAM FOR TESTS

For RF test

A B

Adapter i

EUT :

NoteBook
(1)
For EMI test

Note Book © i i
(1) | |
: Flash Disk(4) ;
i EUT i
i 3G Modem(5) i
Note Book | (D) | |
() ! !
i (B) (A) i
5 HUB Adapter ;
! (6) !
Note Book i i
@3) ; :
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EUT OPERATING CONDITION

RF Setup (2.4G)

1. Set up all computers like the setup diagram.

2. The “Ralink QA Test Program for “RT5x9x QA” software was used for testing
The EUT driver software installed in the host support equipment during testing was
Ralink QA Test Program for “RT5x9x QA” Drive

TX Mode:

= Tx Mode:CCK - OFDM - HT MixMode (Bandwidth: 20 - 40)

= Tx Data Rate: 1Mbps long (IEEE 802.11b mode , TX)
6Mbps (IEEE 802.11g mode , TX)
13Mbps (IEEE 802.11n HT20 mode ,chain 0, chain 1 TX)
27Mbps (IEEE 802.11n HT40 mode, chain 0, chain 1 TX)

Power control mode

Target Power: IEEE 802.11b Channel Low (2412MHz) =13
IEEE 802.11b Channel Middle (2437MHz) =13
IEEE 802.11b Channel High (2462MHz) = 13

Target Power: IEEE 802.11g Channel Low (2412MHz) = 13
IEEE 802.11g Channel Middle (2437MHz) = 13
IEEE 802.11g Channel High (2462MHz) = 13

Target Power: IEEE 802.11n HT20 Channel Low (2412MHz) = 13 (Chain 0)
IEEE 802.11 n HT20 Channel Middle (2437MHz) =13 (Chain 0)
IEEE 802.11 n HT20 Channel High (2462MHz) = 13 (Chain 0)
IEEE 802.11n HT20 Channel Low (2412MHz) = 1A (Chain 1)
IEEE 802.11 n HT20 Channel Middle (2437MHz) = 1A (Chain 1)
IEEE 802.11 n HT20 Channel High (2462MHz) = 1B (Chain 1)

Target Power: IEEE 802.11n HT40 Channel Low (2422MHz) = 13 (Chain 0)
IEEE 802.11 n HT40 Channel Middle (2437MHz) = 13 (Chain 0)
IEEE 802.11 n HT40 Channel High (2452MHz) = 13 (Chain 0)
IEEE 802.11n HT40 Channel Low (2422MHz) = 1A (Chain 1)
IEEE 802.11 n HT40 Channel Middle (2437MHz) = 1A (Chain 1)
IEEE 802.11 n HT40 Channel High (2452MHz) = 1A (Chain 1)

RX Mode :
MAC Address: FFFFFFFFFFFF
Start RX
3. All of the function are under run.

4. Start test.

Normal Link Setup

Set up all computers like the setup diagram.

All of the function are under run.

Notebook PC (2) ping 192.168.0.10 —t to Notebook PC (1).
Notebook PC (1) ping 192.168.0.20 —t to Notebook PC (2).
Notebook PC (1) ping 192.168.0.50 —t to Wireless Access Point (3).
Start test.

o > 0N~

Page 13/ 166
This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



r Comp"ance Certification Services Inc. Reference No. : T11112930802-RP1
.. FCC ID : ODMN450R Report No. : T120109N03-RP1

RF Setup (5G)
1. Set up all computers like the setup diagram.
2. The “Ralink QA Test Program for “RT3883QA” software was used for testing
The EUT driver software installed in the host support equipment during testing was
Ralink QA Test Program for “RT3883QA” Drive
TX Mode:
= Tx Mode: OFDM - HT MixMode (Bandwidth: 20 - 40)

= Tx Data Rate: 6Mbps (IEEE 802.11a mode , TX)
19.5Mbps (IEEE 802.11n HT20 mode ,chain 0, chain 1, chain 2 TX)
40.5Mbps (IEEE 802.11n HT40 mode, chain 0, chain 1, chain 2 TX)

Power control mode

Target Power: IEEE 802.11a Channel Low (5745MHz) = OE
IEEE 802.11a Channel Middle (5785MHz) = OE
IEEE 802.11a Channel High (5805MHz) = OF

Target Power: IEEE 802.11n HT20 Channel Low (5745MHz) = OE (Chain 0)
IEEE 802.11 n HT20 Channel Middle (5785MHz) =0E (Chain 0)
IEEE 802.11 n HT20 Channel High (5805MHz) = OF (Chain 0)
IEEE 802.11n HT20 Channel Low (5745MHz) = OF (Chain 1)
IEEE 802.11 n HT20 Channel Middle (5785MHz) = 10 (Chain 1)
IEEE 802.11 n HT20 Channel High (5805MHz) = 10 (Chain 1)
IEEE 802.11n HT20 Channel Low (5745MHz) = OF (Chain 2)
IEEE 802.11 n HT20 Channel Middle (5785MHz) = OF (Chain 2)
IEEE 802.11 n HT20 Channel High (5805MHz) = OF (Chain 2)

Target Power: IEEE 802.11n HT40 Channel Low (5745MHz) = OE (Chain 0)
IEEE 802.11 n HT40 Channel Middle (5785MHz) = OE (Chain 0)
IEEE 802.11 n HT40 Channel High (5805MHz) = OF (Chain 0)
IEEE 802.11n HT40 Channel Low (5745MHz) = OF (Chain 1)
IEEE 802.11 n HT40 Channel Middle (5785MHz) = 10 (Chain 1)
IEEE 802.11 n HT40 Channel High (5805MHz) = 10 (Chain 1)
EEE 802.11n HT40 Channel Low (5745MHz) = OF (Chain 2)
IEEE 802.11 n HT40 Channel Middle (5785MHz) = OF (Chain 2)
IEEE 802.11 n HT40 Channel High (5805MHz) = OF (Chain 2)

RX Mode :
MAC Address: FFFFFFFFFFFF
Start RX
3. All of the function are under run.
4. Start test.

Normal Link Setup

1. Set up all computers like the setup diagram.

2. All of the function are under run.

3. Notebook PC (2) ping 192.168.0.10 —t to Notebook PC (1).

4. Notebook PC (1) ping 192.168.0.20 —t to Notebook PC (2).

5. Notebook PC (1) ping 192.168.0.50 —t to Wireless Access Point (3).
Start test.
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7. FCC PART 15.247 REQUIREMENTS

7.1 6dB BANDWIDTH

LIMITS

§ 15.247(a) (2) For direct sequence systems, the minimum 6dB bandwidth shall be at
least 500kHz.

TEST EQUIPMENT

Name of Equipment| Manufacturer Model Serial Number |Calibration Due

Spectrum Analyzer R&S FSEK 30 835253/002 SEP. 29, 2012

Remark: Each piece of equipment is scheduled for calibration once a year.

TEST SETUP

Spectrum

EUT Analyzer

TEST PROCEDURE

The transmitter output was connected to a spectrum analyzer. The bandwidth of the
fundamental frequency was measured by spectrum analyzer with 100 KHz RBW and 100
KHz VBW. The 6dB bandwidth is defined as the total spectrum the power of which is
higher than peak power minus 6dB.
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TEST RESULTS

IEEE 802.11b Mode

Channel . . .
Channel Frequency |2 ?::g)w'dth Mlnlr?kul_rlr;)lelt Pass / Fail
(MHz)
Low 2412 12124 500 PASS
Middle 2437 11974 500 PASS
High 2462 11924 500 PASS
IEEE 802.11g Mode
Channel . . .
Channel Frequency ez I?Ia::g)vwdth Mlnlr?kul_rlr;)lelt Pass / Fail
(MHz)
Low 2412 16633 500 PASS
Middle 2437 16633 500 PASS
High 2462 16633 500 PASS
IEEE 802.11n HT20 Mode
Channel 6dB Bandwidth L L
Channel Frequency (kHz) T B e ey
: : (kHz)
(MHz) Chain0 | Chaint
Low 2412 17735 17735 500 PASS
Middle 2437 17685 17685 500 PASS
High 2462 17735 17735 500 PASS
IEEE 802.11n HT40 Mode
Channel Frequency (kHz) sl (e Pass / Fail
: : (kHz)
(MHz) Chain0 | Chain1
Low 2422 36673 36473 500 PASS
Middle 2437 36703 36473 500 PASS
High 2452 36733 36673 500 PASS

Page 16/ 166
This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.




/= Compliance Certification Services Inc.
e FCC ID : ODMN450R

Reference No. : T11112930802-RP1

Report No. : T120109N03-RP1

IEEE 802.11a Mode

Channel . . .
Channel Frequency |2 ?::g)w'dth M'"'Tkul_rl';)l"m't Pass / Fail
(MHz)
Low 5745 16533 500 PASS
Middle 5785 16533 500 PASS
High 5805 16533 500 PASS
IEEE 802.11n HT20 Mode
Channel 6dB Bandwidth . . .
Minimum Limit .
Channel | Frequency (kHz) (kHz) Pass / Fail
(MHz) Chain 0 | Chain1 | Chain2
Low 5745 17134 | 16533 | 16533 500 PASS
Middle 5785 17134 | 16533 | 16533 500 PASS
High 5805 17034 | 16834 | 16633 500 PASS
IEEE 802.11n HT40 Mode
Channel 6dB Bandwidth . . .
Minimum Limit .
Channel | Frequency (kHz) (kHz) Pass / Fail
(MHz) Chain 0 | Chain1 | Chain2
Low 5745 36072 | 36072 | 36072 500 PASS
Middle 5785 36072 | 36072 | 36072 500 PASS
High 5805 36473 | 36072 | 35872 500 PASS
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6dB BANDWIDTH

CH Low ( IEEE 802.11b Mode )
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
%Ref Lvl -0.38 dB VBW 100 kHz
128.7 dBuv 12.12424850 MHz SWT 12.5 ms Unit dBuV
128
11.7 @B Of fsgt
|
120
11o= 110l 43 4R
1 M 1
——D2 [104.43 HBuV A{ f\
100 U
1MAX ’//u \ 1MA
390
80 /[/ \\‘
70 ( Jwi \L\/\‘Af\\
60 / ] u
W g, M
50
40
28.7!
Center 2.412 GHz 5 MHz/ Span 50 MHz
Date: 07.DEC.2011 16:12:48
CH Middle ( IEEE 802.11b Mode )
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
%Ref Lvl -0.21 dB VBW 100 kHz
128.7 dBuv 11.97384730 MHz SWT 12.5 ms Unit dBuV
128
11.7 @B Of fsgt
|
120
11001110l gg g8
| M
——D2 (104 .08 pBuv ¥ !
00 Al Uf\
1MAX /u h\{ 1MA
390
80 // \\
70 7,
60 V !J \\/V U \\‘
50
40
28.7!
Center 2.437 GHz 5 MHz/ Span 50 MHz
Date: 07.DEC.2011 16:13:50
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CH High ( IEEE 802.11b Mode )

Delta 1 [T1] RBW 100 kHz RF Attt 20 dB
Ref Lvl -0.16 dB VBW 100 kHz
128.7 dBuV 11.82384770 MHz SHT 12.5 ms Unit dBuVv
120 11.7 gB Offset
. s¢
|
120
110 IRk 4ﬂOlD a8

ik

——-a>2 |103.83 pgBuv

100
1MAX /
30

o —

Dol —

]

U ‘\ e

70

L "

A
N N

50
40
28.7
Center 2.462 GHz 5 MHz/ Span 50 MHz
Jate: 0/7.DEC. 2011 16:15:17
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@ Compliance Certifi

cation Services Inc.
FCC ID : ODMN450R

Reference No. : T11112930802-RP1
Report No. : T120109N03-RP1

CH Low ( IEEE 802.11g Mode )

Delta 1 [T1] RBW 100 kHz RF Attt 20 dB
Ref Lvl 2.81 dB VBW 100 kHz
128.7 dBuV 16.63326653 MHz SWT 12.5 ms Unit dBuV
128 11.7 @B Offs¢t
. S¢
|
120
110
D1 104].8 dBuV
’“JW’““"W\ Mmg
00—y 85 "{“Nw ! ;
1MAX T X 1MA
30 / \
a0
) WM W
EDM WH‘M
50
40
28.7
Center 2.412 GHz 5 MHz/ Span 50 MHz
Jate: 07.DEC.2011 16:13:06
CH Middle ( IEEE 802.11g Mode )
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 2.53 dB VBW 100 kHz
128.7 dBuV 16.63326653 MHz SWT 12.5 ms Unit dBuV
128 11.7 @B Offs¢t
. S¢
|
120
110
D1 105.06 dBy i i
00— 505 P i . L
. Iz
1MAX I I 1MA
30 / \
a0 if
20 m WMW\ I
VCA T w
EDM M“’\%\L
30
40
28.7

Center 2.437 GHz

5 MHz/

Date:

07.DEC.2011

16:17:58

Span 50 MHz
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rl Comp"ance Cemﬂcatmn Services |ncl Reference No. : T11112930802-RP1
/ FCC ID : ODMN450R Report No. : T120109N03-RP1

CH High ( IEEE 802.11g Mode )
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
%Ref Lvl 2.62 dB VB 100 kHz
128.7 dBuVv 16.63326653 MHz SWT 12.5 ms Unit dBuV
128
11.7 @B Of fogt
|
120
110
D1 104].56 dBy N
100 fw\f\r‘* V‘w\ WW""""’“"?
[——D2 [88.56 dpuV }
1MAX \‘ 1MA
30
80 / \
b WV 'A"MW“W\‘J\
60 'LW AW\{M
50
40
28.7
Center 2.462 GHz 5 MHz/ Span 50 MHz
Jate: 0/7.DEC. 2011 16:16:10
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FCC ID : ODMN450R

@ Compliance Certification Services Inc.

Reference No. : T11112930802-RP1
Report No. : T120109N03-RP1

CH Low ( IEEE 802.11n HT20 Mode / Chain 0 )

De
Ref Lvl

128.7 dBuV
128

lta 1 [T1]
0.63 dB
17.73547094 MHz

RBW
VBW
SWT

100 kHz
100 kHz
12.5 ms

RF Att

Unit

20 dB

dBuv

1.7

-

HB Offs¢

120

110

—D1 102
100

.29 dB

A M AL 7500 TSP PY

TFAY 2

B6.29 d

BuV

L —T "

S0 /
80

70
M’V

60

L.

50

40

2B.7

Date:

Center 2.412 GHz

07.DEC.2011

5 MHz/

16:20:14

Span 50 MHz

CH Middle ( IEEE 802.11n HT20 Mode / Chain 0 )

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 0.53 dB VBW 100 kHz
128.7 dBuV 17.68537074 MHz SWT 12.5 ms Unit dBuV
e 11.7 @B Offsgt
. s¢
|
120
110
mD—Dl 101f.77 dB FPTYRY,) (W 1.2 W YN NPT TR POS D
yrw N W4 i “v'“NQ
—rn-ﬁ-)@2 B5.77 d3,LL\/ I T 1MA
90 / \
80 I
70 /
- W 11./'1/\[/ \N"AV‘M
50
40
28. 71
Center 2.437 GHz 5 MHz/ Span 50 MHz
Date: 07.DEC.2011 16:21:18
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rl Comp"ance Cemﬂcatmn Services |ncl Reference No. : T11112930802-RP1
/ FCC ID : ODMN450R Report No. : T120109N03-RP1

CH High ( IEEE 802.11n HT20 Mode / Chain 0 )

Delta 1 [T1] RBW 100 kHz RF Att 20 db
Ref Lvl 0.62 dB VBW 100 kHz
128.7 dBuV 17.73547094 MHz SWT 12.5 ms Unit dBuV
10 11.7 @B Offs¢t
. S¢
|
120
110
1DD_D1 101]. 16 dBy Al W W)

n W) A A 1
Lated LA A '
L+ MasB2 [85.16 dBuV -1/ W\l

w I i o
. / \

L ',

50

40
28.7
Center 2.462 GHz 5 MHz/ Span 50 MHz
Jate: 0/7.DEC. 2011 16:22:16
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@ Comp"ance Certification Services Inc. Reference No. : T11112930802-RP1
FCC ID : ODMN450R Report No. : T120109N03-RP1

CH Low ( IEEE 802.11n HT20 Mode / Chain 1)

Delta 1 [T1] RBW 100 kHz RF Attt 20 dB
Ref Lvl 0.47 dB VBW 100 kHz
128.7 dBuV 17.73547094 MHz SHT 12.5 ms Unit dBuVv
120 11.7 gB Offset
. S¢
|
120
110
o2 1019 dBev TITWEH VAT PN v e
A2 953 dBRv fﬂ 3 1MA
30 )
80 f
70
gL MWN Mﬂ\,
Tl
50
40
28.7
Center 2.412 GHz 5 MHz/ Span 50 MHz
Date: 07.DEC.2011 16:33:47

CH Middle ( IEEE 802.11n HT20 Mode / Chain 1))

Delta 1 [Tt] RBW 100 kHz  RF Att 20 dB
Ref Lvl 1.66 dB VBW 100 kHz
128.7 dBuv 17.68537074 MHz SWT  12.5 ms Unit dBuV
128
11.7 fB Offsgt -
120
110
(o209 GBuv TPV | (VW /L EWE W WYY TP AP
TR (36 By I Wﬁ 1Ma
a0 ) \
80

70

o w,ml/\/ \A "

50
40
28.7
Center 2.437 GHz 5 MHz/ Span 50 MHz
Jate: 0/7.DEC.2011 16:41:07
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rl Comp"ance Cemﬂcatmn Services |ncl Reference No. : T11112930802-RP1
/ FCC ID : ODMN450R Report No. : T120109N03-RP1

CH High ( IEEE 802.11n HT20 Mode / Chain 1)

Delta 1 [T1] RBW 100 kHz RF Attt 20 dB
Ref Lvl 0.09 dB VBW 100 kHz
128.7 dBuV 17.73547094 MHz SHT 12.5 ms Unit dBuVv
120 11.7 gB Offset
. S¢
|
120
110
1DD_D1 101. /6 dBy Avth‘a_v lnvl'lﬂv\n.i M"“"‘JJ b Ak
PN
—rn-ﬁ-xgz 85 . 76 d?)p&\/ ;'/l' \‘\T 1MA
30 ) \
80
70

) | A N

50
40
28.7
Center 2.462 GHz 5 MHz/ Span 50 MHz
Date: 0/7.DEC.2011 16:41:59
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/= Compliance Certification Services Inc.
FCC ID : ODMN450R

Reference No. : T11112930802-RP1
Report No. : T120109N03-RP1

CH Low ( IEEE 802.11n HT40 Mode / Chain 0 )
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
%Ref Lvl -0.78 dB VBW 100 kHz
128.7 dBuv 36.67334669 MHz SWT 25 ms Unit dBuv
128
11.7 B Offogt
|
120
110
L] g 12 120 )
1MAX 1MA
D2 [32.82 dBuv
h| S
80
70
80 At M'\/\r/ \\AM
MWVW W M
50
40
28.7
Center 2.422 GHz 10 MHz/ Span 100 MHz
Date: 07.DEC.2011 16:30:56
CH Middle ( IEEE 802.11n HT40 Mode / Chain 0 )
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
%Ref Lvl -0.88 dB VBW 100 kHz
128.7 dBuv 36.70340681 MHz SWT 25 ms Unit dBuv
128
11.7 B Offogt
|
120
110
0T 9B 7 aB8
1MAX ! 1MA
D2 [32.67 dBuv
30
80
70
60 LY A'.I
MWWW WMM
50
40
28.7
Center 2.437 GHz 10 MHz/ Span 100 MHz
Date: 07.DEC.2011 16:32:00
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rl Comp"ance Cemf cat|on Serwces |nc Reference No. : T11112930802-RP1
/ FCC ID : ODMN450R Report No. : T120109N03-RP1

CH ngh ( IEEE 802.11n HT40 Mode / Chain 0)

Ita 1 [T1] RBUW 100 kHz RF Att 20 dB
Ref Lvl 0.02 dB VBW 100 kHz
128.7 dBuV 36.73346683 MHz SWT 25 ms Unit dBuVv
128
11.7 @B Offsgt =
120
110

100455 5 AR

LLMAXS> B3 .85 dBuv 1MA

90

80

70

50
40
28.7
Center 2.452 GHz 10 MHz~ Span 100 MHz
Date: 07.DEC.2011 16:32:47
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[- Comp"ance Certification Services Inc. Reference No. : T11112930802-RP1
) FCC ID : ODMN450R Report No. : T120109N03-RP1

CH Low ( IEEE 802.11n HT40 Mode / Chain 1)

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 2.81 dB VBW 100 kHz
128.7 dBuv 36.47294588 MHz SWT 25 ms Unit dBuVv
12 11.7 @B Of fsgt
. s¢
|
120
110

1DD_L)L JI .53 L_JL)/\L MLI\
1
MAX5 83,49 dBuv } ina
90 \
80
70 N
N TR

=

50
40
28.7!
Center 2.422 GHz 10 MHz/ Span 100 MHz
Date: 07.DEC.2011 16:37:58
CH Middle ( IEEE 802.11n HT40 Mode / Chain 1)
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
%Ref Lvl 2.59 dB VBW 100 kHz
128.7 dBuV 36.47294583 MHz SWT 25 ms Unit dBuVv
128
11.7 @B Of fsgt
|
120
110

100B4—S85-1{s5—aB

W\'w
LLMAXY> 153 .88 dRwY WW‘HNW } 1MA
90

70

60 M“‘ t‘l"“"N“J

50
40
28.7
Center 2.437 GHz 10 MHz/ Span 100 MHz
Jate: 07.DEC.2011 16:36:40
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rl Comp"ance Cemf cat|on Serwces |nc Reference No. : T11112930802-RP1
/ FCC ID : ODMN450R Report No. : T120109N03-RP1

CH ngh ( IEEE 802.11n HT40 Mode / Chain 1)

Ita 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl -0.86 dB VBW 100 kHz
128.7 dBuV 36.67334668 MHz SWT 25 ms Unit dBuV
128
11.7 @B Offsgt -
120
110
1008578
MZ B3.17 dpuVv N tna
90
80
70
. . A \AA
e R I
50
40
28.7!
Center 2.452 GHz 10 MHz~ Span 100 MHz
Date: 07.DEC.2011 16:35:17
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FCC ID : ODMN450R

Reference No. : T11112930802-RP1
Report No. : T120109N03-RP1

@ Compliance Certification Services Inc.

CH Low ( IEEE 802.11a Mode )
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 2.09 dB VBW 100 kHz
129.3 dBuV 16.53306613 MHz SWT  12.5 ms Unit dBuV
129
12.3 fB Offset Yi|T1] 93.|70 dBw-
120 5.73673B347 GHz
NI 2 09 dB
1|6.53306613 MHz
110
Laof2L 101].82 dBy — o
v !
62 (35,82 dPuV “T 5 1MA
90 /
80
70 M
EDMWAJW \‘»‘Mm w
50
40
29.
Center 5.745 GHz 5 MHz/ Span 50 MHz
Date: 14.DEC.2011 09:52:03
CH Middle ( IEEE 802.11a Mode )
Delta 1 [T1] RBW 100 KHz RF Att 20 dB
Ref Lvl 2.00 db VBW 100 kHz
129.3 dBuV 16.53306613 MHz SWT  12.5 ms Unit dBuV
129
12.3 pB Of fsgt Yi|T1] 92|72 dBw-
120 5.77673B47 GHz
NI 2|.00 dB
1|6.53306613 MHz
110
L D1 100l 78 dBu
too MWW‘\ AN ]
HMAXSD 94, 78 dBuV WY c imA
90 )
80 / \
70
80 " ;A/‘\.VW \M«AA"A
N M
50
40
29.
Center 5.785 GHz 5 MHz/ Span 50 MHz
Date: 14.DEC.2011 09:50:25
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[- Comp"ance Certification Services Inc. Reference No. : T11112930802-RP1
) FCC ID : ODMN450R Report No. : T120109N03-RP1

CH High ( IEEE 802.11a Mode )

Delta 1 [T1] RBW 100 KHz RF Att 20 dB
Ref Lvl 1.94 dB VBW 100 kHz
129.3 dBuV 16.53306613 MHz SWT  12.5 ms Unit dBuV
129
12.3 pB Of fsgt Yi|T1] 93.36 dBw-
120 5.79673347 GHz
KRR 1.94 dB
16.53306613 MHz
110
\ooE2L_101.25 dBy — —

1MA

HMAXB2 85,25 dBuV

fﬁ \
60 M”‘“”w WA.

50
40
29.
Center 5.805 GHz 5 MHz/ Span 50 MHz
Jate: 14 .DEC.2011 09:49:41
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FCC ID : ODMN450R

@ Compliance Certification Services Inc.

Reference No. : T11112930802-RP1
Report No. : T120109N03-RP1

CH Low ( IEEE 802.11n HT20 Mode / Chain 0)
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
%Ref Lvl 0.81 dB VBW 100 kHz
129.3 dBuV 17.13426854 MHz SWT 12.5 ms Unit dBuv
129
12.3 pB Of fsgt Yi|T1] 92.08 dBuv
120 5.73643P87 GHz -
REGEE o.e1 aB
7. 1342654 MHz
110
00T 9575 aBE
1MAX W‘"Nm\ 1 1MA
L D2 [82.76 dpwV w ‘MV\?
90
80 ] \
70 / \
60 NUJVJ/\'I\( ‘ilM
50
40
29.
Center 5.745 GHz 5 MHz/ Span 50 MHz
Date: 14.DEC.2011 09:53:39
CH Middle ( IEEE 802.11n HT20 Mode / Chain 0 )
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
%Ref Lvl 0.47 dB VBW 100 kHz
129.3 dBuV 17.13426854 MHz SWT 12.5 ms Unit dBuv
129
12.3 pB Of fsgt Yi|[T1] 91.49 dBuv
5.77643P87 GHz -
t2m KRR 047 dB
17. 1342654 MHz
110
100
—811'_\')(9?.85 dBuv Mm e
1
gof—=>2 p1.85 dpuv W M’\
80 [
70 } \
M] A
fo YW WA
WW Uernaiidy At
50
40
29.
Center 5.785 GHz 5 MHz/ Span 50 MHz
Date: 14.DEC.2011 10:05:55

Page 32/ 166

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



rl Comp"ance Cemﬂcatmn Services |ncl Reference No. : T11112930802-RP1
/ FCC ID : ODMN450R Report No. : T120109N03-RP1

CH High ( IEEE 802.11n HT20 Mode / Chain 0 )

Delta 1 [T1] RBW 100 KHz RF Att 20 dB
%Ref Lvl 0.15 dB VBW 100 kHz
129.3 dBuV 17.03406B14 MHz SWT  12.5 ms Unit dBuV
129
12.3 pB Of fsgt Yi|T1] 94.07 dBuv =
5.79653307 GHz
t2n KRR 0.15 dB
17.03408B14 MHz
110

100=4—55-B3—4

1 1
tMAX5 63,83 dpuy r“‘w ! 1A

S0
80 \
70

£
=

50
40
29.
Center 5.805 GHz 5 MHz/ Span 50 MHz
Jate: 14 .DEC.2011 11:03:23
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/= Compliance Certification Services Inc.
FCC ID : ODMN450R

Reference No. : T11112930802-RP1
Report No. : T120109N03-RP1

CH Low ( IEEE 802.11n HT20 Mode / Chain 1)
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
%Ref Lvl 0.47 dB VBW 100 kHz
129.3 dBuV 16.53306613 MHz SWT 12.5 ms Unit dBuV
129
12.3 pB Offsgt Yi|T1] 91.B5 dBuv
120 5.73673347 GHz -
REEE 047 dB
16.53306613 MHz
110
ST S8 BT By
1Max \ WM e 1MA
L D2 [82.31 dpuV ;'W N
90
80 ’
70 } \‘
° PREAT DA
bAoA A A e i
50
40
29.
Center 5.745 GHz 5 MHz/ Span 50 MHz
Date: 14.DEC.2011 03:57:55
CH Middle ( IEEE 802.11n HT20 Mode / Chain 1)
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
%Ref Lvl 0.73 dB VBW 100 kHz
129.3 dBuV 16.53306613 MHz SWT 12.5 ms Unit dBuV
129
12.3 pB Of fsgt Yi|[T1] 93.146 dBuv
5.77673B47 GHz -
t2m KRR 0.73 dB
16.53306613 MHz
110
1DD InK} 4ﬂﬁ.ﬁ aB.
| 1MAXy5 94 03 dpuy WMAM@. gy -
a [ i
80 ] t
70 \‘
. N o
50
40
29.
Center 5.785 GHz 5 MHz/ Span 50 MHz
Date: 14.DEC.2011 10:04:55
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rl Comp"ance Cemﬂcatmn Services |ncl Reference No. : T11112930802-RP1
/ FCC ID : ODMN450R Report No. : T120109N03-RP1

CH High ( IEEE 802.11n HT20 Mode / Chain 1)

Delta 1 [T1] RBW 100 KHz RF Att 20 dB
Ref Lvl 0.10 dB VBW 100 kHz
129.3 dBuV 16.83366733 MHz SWT  12.5 ms Unit dBuV
129
12.3 pB Of fsgt Yi|T1] 92 .38 dBw-
120 5.79653307 GHz
KRR 0. 10 dB
16.83366[733 MHz
110
100

S0

fﬁ l \

mAEEER CEREE
1MAX 1 ) 1MA
D2 [83.06 dBuv F!“WM by

I
60
T AY N
i ARrA MWW
50
40
29.
Center 5.805 GHz 5 MHz/ Span 50 MHz
Jate: 14 .DEC.2011 11:04:25
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/= Compliance Certification Services Inc.

FCC ID : ODMN450R

Reference No. : T11112930802-RP1
Report No. : T120109N03-RP1

CH Low ( IEEE 802.11n HT20 Mode / Chain 2 )

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 0.29 dB VBW 100 kHz
129.3 dBuV 16.53306613 MHz SWT 12.5 ms Unit dBuV
129
12.3 pB Of fsgt Yi|T1] 93.]91 dBw-
120 5.73673347 GHz
REEE 0.29 dB
16.53306613 MHz
110
1DD Inki 1ﬂﬁ.ﬂ aB.
| M 1
| 1MAXy5 9407 dpuy fW M‘] 1nA
90 ] \
80 / \
70
60 vr‘{/ N""VM
P Ml ]
50
40
29.
Center 5.745 GHz 5 MHz/ Span 50 MHz
Date: 14.DEC.2011 10:01:08

CH Middle ( IEEE 802.11n HT20 Mode / Chain 2)

Date: 14 .DEC.2011 10:03:02

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 0.39 dB VBW 100 kHz
129.3 dBuV 16.53306613 MHz SWT 12.5 ms Unit dBuV
129
12.3 pB Of fsgt Yi|[T1] 93.39 dBw-
120 5.77673B47 GHz
KRR 0.39 dB
16.53306613 MHz
110
100 =—5959—Bw W
1
MAX5 3 59 dBuv W LA
a0 Ir ‘1\
80 / \
70
60 ,m,/ \"AV'hﬂ
WWM WW
50
40
29.
Center 5.785 GHz 5 MHz/ Span 50 MHz
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rl Comp"ance Cemﬂcatmn Services |ncl Reference No. : T11112930802-RP1
/ FCC ID : ODMN450R Report No. : T120109N03-RP1

CH High ( IEEE 802.11n HT20 Mode / Chain 2)

Delta 1 [T1] RBW 100 KHz RF Att 20 dB
Ref Lvl -0.49 dB VBW 100 kHz
129.3 dBuV 16.63326653 MHz SWT  12.5 ms Unit dBuV
129
12.3 pB Of fsgt Yi|T1] 92 .34 dBw-
120 5.79673347 GHz
KRR -0[.49 dB
16.63326[653 MHz
110
100

DT 58.F dBaV

1HAX ! M I, 1MA
L D2 [32.6 dBv W L

90

80 }’ \
70

60 A/ \L

ol ™ TR
50
40
29.
Center 5.805 GHz 5 MHz/ Span 50 MHz
Jate: 14 .DEC.2011 11:05:41
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FCC ID : ODMN450R

@ Compliance Certification Services Inc.

Reference No. : T11112930802-RP1
Report No. : T120109N03-RP1

CH Low ( IEEE 802.11n HT40 Mode / Chain 0 )

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl -0.15 dB VBW 100 kHz
129.3 dBuv 36.07214423 MHz SWT 25 ms Unit dBuV
129
12.3 pB Of fsgt Yi|T1] 90.39 dBw-
150 5.726686373 GHz
Al [[T1] -0[. 15 dB
F6.07214429 MHz
110
100
HmE5 (13 dBuv 1A
30 n2 lag 19 ¢
‘ !
a0 /
70
80 WAVN") MA‘M
30
40
29.
Center 5.745 GHz 10 MHz/ Span 100 MHz
Date: 14.DEC.2011 11:17:47

CH Middle ( IEEE 802.11n HT40 Mode / Chain 0 )

Delta 1 [T1] RBW 100 KHz RF Att 20 dB
Ref Lvl -0.24 dB VBW 100 kHz
129.3 dBuV 36.07214423 MHz SWT 25 ms Unit dBuV
129
12.3 pB Of fsgt Yi|[T1] 90.7 dBuv =
120 5. 76686373 GHz
KRR —0|.24 oB
36.072144429 MHz
110
100
Ries B4 B tha
90 D2 A0 B4 dR i
80 ){
70
B0 W IA"!\IN/ \‘A‘-\/W
g A Mu’w
50
40
29.

Center 5.785 GHz

Date: 14 .DEC.2011

10 MHz/

11:12:54

Span 100 MHz
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rl Comp"ance Cemﬂcatmn Services |ncl Reference No. : T11112930802-RP1
/ FCC ID : ODMN450R Report No. : T120109N03-RP1

CH High ( IEEE 802.11n HT40 Mode / Chain 0 )
Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 1.87 dB VBW 100 kHz
129.3 dBuV 36.47294588 MHz SWT 25 ms Unit dBuV
129
12.3 pB Of fsgt Yi|T1] 87.go dBw-
190 5. 78666333 GHz
Al [[T1] 11.87 dB
36.47294H839 MHz
110
100
8505 dBuY g o 1A
=[a] D g g5 4 ]
a0 /T
70
60 . VMW/ \lﬁm
i R S WY IOV
30
40
29.
Center 5.805 GHz 10 MHz/ Span 100 MHz
Date: 14.DEC.2011 11:11:21
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/= Compliance Certification Services Inc.
FCC ID : ODMN450R

Reference No. : T11112930802-RP1
Report No. : T120109N03-RP1

CH Low ( IEEE 802.11n HT40 Mode / Chain 1)

Delta 1 [T1] RBW 100 KHz RF Att 20 dB
Ref Lvl 1.43 dB VBW 100 kHz
129.3 dBuV 36.07214429 MHz SWT 25 ms Unit dBuV
129
12.3 pB Of fsgt Yi|T1] 86.97 dBuv =
120 5.72686B373 GHz
NI 1|.43 aB
36.07214/429 MHz
110
100
HenE6 .13 dBuY 1MA
EID 1 DF\.1 =l
80 /(
70
80 Al/j \V\'M
50
40
29.

Jate:

Center 5.745 GHz
14 .DEC.2011

10 MHz/
11:16:43

Span 100 MHz

CH Middle ( IEEE 802.11n HT40 Mode / Chain 1)

Delta 1 [T1] RBW 100 KHz RF Att 20 dB
Ref Lvl 1.10 dB VBW 100 kHz
129.3 dBuV 36.07214423 MHz SWT 25 ms Unit dBuV
129
12.3 pB Of fsgt Yi|[T1] 89.95 dBw-
120 5. 76686373 GHz
KRR 1l.10 aB
d6.07214429 MHz
110
100
6.53 dBuv
T NW W‘/\W 1MA
qob=—=02180.69 dBu
80 /{
70
80 WJ\\} \AVA.
IPPPYIC TUVEEN S WW‘MM
50
40
29.

Center 5.785 GHz

Date: 14 .DEC.2011

10 MHz/
11:13:45

Span 100 MHz
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rl Comp"ance Cemﬂcatmn Services |ncl Reference No. : T11112930802-RP1
/ FCC ID : ODMN450R Report No. : T120109N03-RP1

CH High ( IEEE 802.11n HT40 Mode / Chain 1)

Delta 1 [T1] RBW 100 KHz RF Att 20 dB
Ref Lvl 1.21 dB VBW 100 kHz
129.3 dBuV 36.07214429 MHz SWT 25 ms Unit dBuV
129
12.3 pB Of fsgt Yi|T1] 89.|71 dBw-
120 5.78686373 GHz
KRR 1.21 dB
d6.07214429 MHz
110
100

s -po dBuy WM le 1ma
N2 [0 85 dR

30
80 {
70 /
60 "“/

A
l“l AU W
AP AN W’\'MMWM
50
40
29.
Center 5.805 GHz 10 MHz/ Span 100 MHz
Jate: 14 .DEC.2011 11:10:14
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Reference No. : T11112930802-RP1
Report No. : T120109N03-RP1

CH Low ( IEEE 802.11n HT40 Mode / Chain 2 )

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 0.37 dB VBW 100 kHz
129.3 dBuV 36.07214429 MHz SWT 25 ms Unit dBuV
129
12.3 pB Of fsgt Yi|T1] 89.j92 dBw-
120 5.72686373 GHz
KRR 0.37 dB
d6.07214429 MHz
110
100
EE - [35 dBuv W 1MA
1
=[a] 0 a0 5 4d WM W—A“\
80 /
70
& Mwm/ M"“w
L Jodng A FVAUA_
50
40
29.

Center 5.745 GHz

Jate:

14 .DEC.2011

10 MHz/
11:15:27

Span 100 MHz

CH Middle ( IEEE 802.11n HT40 Mode / Chain 2)

Date:

Center 5.785 GHz
14.DEC.2011

Delta 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 0.31 dB VBW 100 kHz
129.3 dBuV 36.07214429 MHz SWT 25 ms Unit dBuV
129
12.3 pB Of fsgt Yi|[T1] 89.13 dBw-
120 5 .76686373 GHz
REGEE 0.31 dB
d6.07214429 MHz
110
100
MG 5 .27 dBuv 1MA
LWAJVF/”““”“WW vﬂoALv
80 D289 27 ap
80 j
70
) \,
- TS A v
I Y Pt bt
50
40
29.

10 MHz/
11:14:28

Span 100 MHz
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/ FCC ID : ODMN450R Report No. : T120109N03-RP1

CH High ( IEEE 802.11n HT40 Mode / Chain 2)

Delta 1 [T1] RBW 100 KHz RF Att 20 dB
Ref Lvl 0.70 dB VBW 100 kHz
129.3 dBuV 35.87174349 MHz SWT 25 ms Unit dBuV
129
12.3 pB Of fsgt Yi|T1] 89.f0 dBw-
120 5.78686373 GHz
KRR 0.70 dB
45.87174349 MHz
110
100

S 15 dBuY ey ir1a
1

30 D2 [0 45 dR M VM\\

a0 j{ 1\

70

60 WAI/ "V'JI\.,\%
50
40
29.
Center 5.805 GHz 10 MHz/ Span 100 MHz
Jate: 14 .DEC.2011 11:08:33

Page 43/ 166
This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



r Comp"ance Certification Services Inc. Reference No. : T11112930802-RP1
73 FCC ID : ODMN450R Report No. : T120109N03-RP1

7.2 MAXIMUM PEAK OUTPUT POWER

LIMITS

§ 15.247(b) The maximum peak output power of the intentional radiator shall not exceed
the following :

§ 15.247(b) (3) For systems using digital modulation in the 902-928 MHz, 2400-2483.5
MHz, and 5725-5850 MHz bands : 1 watt.

§ 15.247(b) (4) Except as shown in paragraphs (c) of this section, if transmitting antennas
of directional gain greater than 6 dBi are used the peak output power from the intentional
radiator shall be reduced below the stated values in paragraphs (b)(1) or (b)(2), and (b)(3)
of this section, as appropriate, by the amount in dB that the directional gain of the antenna

exceeds 6 dBi.

TEST EQUIPMENT

Name of Equipment| Manufacturer Model Serial Number | Calibration Due

Power Meter Anritsu ML2487A 6K00003888 MAY 30, 2012

Remark: Each piece of equipment is scheduled for calibration once a year.

TEST SETUP

EUT Power Meter

TEST PROCEDURE

The transmitter output is connected to the Power Meter. The Power Meter is set to the

peak power detection.
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FCC ID : ODMN450R

Reference No. : T11112930802-RP1
Report No. : T120109N03-RP1

TEST RESULTS

IEEE 802.11b Mode

Channel ..
Channel | Frequency Peak Power Peak Power Limit Pass / Fail
Low 2412 19.02 PASS
Middle 2437 18.85 30 PASS
High 2462 18.55 PASS
Remark: At finial test to get the worst-case emission at 1Mbps.
IEEE 802.11g Mode
Channel .
Channel | Frequency Peak Power Peak Power Limit Pass / Fail
(MHz) (dBm) (dBm)
Low 2412 23.17 PASS
Middle 2437 23.19 30 PASS
High 2462 23.26 PASS
Remark: At finial test to get the worst-case emission at 6Mbps.
IEEE 802.11n HT20 Mode
Peak Peak
Channel FEELE Oy Power Power
Channel | Frequency (dBm) Total Limit | Pass/ Fail
(MHz) : .
Chain0 | Chain1 (dBm) (dBm)
Low 2412 21.03 20.18 23.64 PASS
Middle 2437 20.38 20.92 23.67 30 PASS
High 2462 21.24 20.16 23.74 PASS

Remark: At finial test to get the worst-case emission at 6.5Mbps.
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/=% Compliance Certification Services Inc.  Reference No.: T11112930802-RP1

FCC ID : ODMN450R Report No. : T120109N03-RP1
IEEE 802.11n HT40 Mode
Peak Peak
Channel FEELS [FRNR? Power Power
Channel | Frequency (dBm) (dBm) Limit Pass / Fail
MHz
( ) Chain0 | Chain 0 (dBm) (dBm)
Low 2422 19.45 20.10 22.80 PASS
Middle 2437 19.39 19.72 22.57 30 PASS
High 2452 19.17 19.52 22.36 PASS

Remark: At finial test to get the worst-case emission at 13.5Mbps.
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Reference No. : T11112930802-RP1

/= Compliance Certification Services Inc.
¥y Report No. : T120109N03-RP1

FCC ID : ODMN450R

Antenna Gain1:

413  dBi
Antenna Gain2: 413 (Bi
Array Gain=: 7.14 = 10%*log ((10% 4.13 /10)+ (107 4.13 /10)))
Peak Power Limit: 28.86 = 30- ( 714 -6 )
IEEE 802.11a Mode
Channel ..
Channel |Frequency Peak Power Peak Power Limit Pass / Fail
Low 5745 21.76 1 PASS
Middle 5785 21.34 1 PASS
High 5805 21.13 1 PASS
Remark: At finial test to get the worst-case emission at 6Mbps.
IEEE 802.11n HT20 Mode
Channel Pea(lj(BP ower PPeak Peak Power
Channel| Frequency (dBmy) T%vtvaelr Limit Pass / Fail
(MHz) Chain 0|Chain 1|Chain 2 (dBm) (dBm)
Low 5745 18.72 | 18.06 | 18.16 | 23.09 28.86 PASS
Middle 5785 17.63 | 18.10 | 17.34 | 22.47 28.86 PASS
High 5805 17.52 | 17.64 | 1719 | 22.23 28.86 PASS
Remark: At finial test to get the worst-case emission at 6.5Mbps.
IEEE 802.11n HT40 Mode
Channel PeaL(BP ower PPeak Peak Power
Channel| Frequency (EEm) Tc’ovt";r Limit Pass / Fail
(MHz) Chain 0/Chain 1|Chain 2 (dBm) (dBm)
Low 5745 19.33 | 18.01 | 18.47 | 23.41 28.86 PASS
Middle 5785 18.90 | 18.72 | 17.65 | 23.23 28.86 PASS
High 5805 18.46 | 18.09 | 18.49 | 23.12 28.86 PASS

Remark: At finial test to get the worst-case emission at 6.5Mbps.

Page 47 / 166
This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.




/77 Compliance Certification Services Inc.

Reference No. : T11112930802-RP1
FCC ID : ODMN450R

Report No. : T120109N03-RP1

Average Power

802.11b Mode

Channel Frequency | Average Power
(MHz) (dBm)
Low 2412 16.61
Middle 2437 16.37
High 2462 16.06
802.11g Mode
Channel Frequency | Average Power
(MHz) (dBm)
Low 2412 13.52
Middle 2437 13.47
High 2462 13.32

802.11n HT20 Mode

Frequency | Average Power | Average Power
Channel Chain0 Chain1
(MHz) (dBm) (dBm)
Low 2412 11.32 11.02
Middle 2437 11.27 10.41
High 2462 11.12 10.61

802.11n HT40 Mode

Frequency | Average Power | Average Power
Channel Chain0 Chain1
(MHz) (dBm) (dBm)
Low 2422 10.36 11.00
Middle 2437 10.23 10.78
High 2452 10.13 10.33
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802.11a Mode
Frequency|Output Power|Output Power
Channel
(MHz) (dBm) (W)
Low 5745 12.04 0.0160
Middle 5785 11.22 0.0132
High 5805 11.38 0.0137
802.11n HT20 Mode
Frequency Chain 0 Chain 1 Chain 2 Total Output |Output Power
Ch |
anne Output Power|Output Power|Output Power Power
(MHz) (dBm) (dBm) (dBm) (dBm) (W)
Low 5745 9.17 8.37 8.28 13.40 0.0219
Middle 5785 8.05 8.42 7.38 12.74 0.0188
High 5805 7.99 7.87 7.23 12.48 0.0177
802.11n HT40 Mode
Frequency Chain 0 Chain 1 Chain 2 Total Output |Output Power
Ch |
anne Output Power|Output Power|Output Power Power
(MHz) (dBm) (dBm) (dBm) (dBm) (W)
Low 5745 9.64 8.32 8.90 13.76 0.0238
Middle 5785 8.67 9.06 7.90 13.34 0.0216
High 5805 8.38 8.51 7.77 13.00 0.0200
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7.3 POWER SPECTRAL DENSITY

LIMITS

§ 15.247(e) For digitally modulated systems, the power spectral density conducted from
the intentional radiator to the antenna shall not greater than 8 dBm in any 3 kHz band
during any time interval of continuous transmission.

TEST EQUIPMENT

Name of Equipment| Manufacturer Model Serial Number |Calibration Due

Spectrum Analyzer R&S FSEK 30 835253/002 SEP. 29, 2012

Remark: Each piece of equipment is scheduled for calibration once a year.

TEST SETUP

SPECTRUM
ANALYZER

EUT

TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer, the bandwidth of the
fundamental frequency was measured with the spectrum analyzer using RBW=3KHz and
VBW =RBW, set sweep time=span / 3KHz.

The power spectral density was measured and recorded.

The sweep time is allowed to be longer than span / 3KHz for a full response of the mixer
in the spectrum analyzer.
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FCC ID : ODMN450R Report No. : T120109N03-RP1
TEST RESULTS
IEEE 802.11b Mode
Channel Final RF Power Minimum Limit
Channel Frequency | Level in 3KHz BW ! I(duBm) imi Pass / Fail
(MHz) (dBm)
Low 2412 -14.37 8 PASS
Middle 2437 -15.17 8 PASS
High 2462 -15.24 8 PASS

Remark:
1. At finial test to get the worst-case emission at 1Mbps.
2. The cable assembly insertion loss of 10.5dB (including 10 dB pad and 0.5 dB cable) was Entered as
an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11g Mode

Channel Final RF Power - S
Channel Frequency | Level in 3KHz BW Mm"(:uBTn;"m't Pass / Fail
(MHz) (dBm)
Low 2412 -16.60 8 PASS
Middle 2437 -16.52 8 PASS
High 2462 -16.25 8 PASS

Remark:
1. At finial test to get the worst-case emission at 6Mbps.
2. The cable assembly insertion loss of 10.5dB (including 10 dB pad and 0.5 dB cable) was Entered as
an offset in the spectrum analyzer to allow for direct reading of power.
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Reference No. : T11112930802-RP1
Report No. : T120109N03-RP1

IEEE 802.11n HT20 Mode

Channel Final RF Power Level in Mini Limit
Channel | Frequency 3KHz BW (dBm) m"(l:IuBTn) imi Pass / Fail
(MHz) | chain 0 | Chain1| Total
Low 2412 -17.42 | -15.68 | -13.45 PASS
Middle 2437 -17.91 -16.44 | -14.10 8 PASS
High 2462 -17.61 -16.39 | -13.95 PASS
Remark:

1. At finial test to get the worst-case emission at 6.5Mbps.
2. The cable assembly insertion loss of 10.5dB (including 10 dB pad and 0.5 dB cable) was Entered as
an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11n HT40 Mode

Channel Final RF Power Level in Mini Limit
Channel | Frequency 3KHz BW (dBm) m"(l:IuBTn) M pass / Fail
(MHz) | chain 0 | Chain1| Total
Low 2422 -18.89 | -15.99 | -14.19 PASS
Middle 2437 -19.13 | -16.68 | -14.72 8 PASS
High 2452 -19.31 -16.37 | -14.59 PASS
Remark:

1. At finial test to get the worst-case emission at 13.5Mbps.
2. The cable assembly insertion loss of 10.5dB (including 10 dB pad and 0.5 dB cable) was Entered as
an offset in the spectrum analyzer to allow for direct reading of power.

Page 52 / 166

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.




/= Compliance Certification Services Inc.
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Reference No. : T11112930802-RP1
Report No. : T120109N03-RP1

Antenna Gain1:
Antenna Gain2:
Array Gain=:
PPSD Limit:

413  dBi
413  dBi
7.14 =
6.86 =

IEEE 802.11a Mode

10*log

((10%(
( 714 -6

413 /10)+ (10°( 4.13 /10)))

)

Channel Final RF Power Mini Limit
Channel Frequency | Levelin 3KHz BW |n|rrC|’tI13m imi Pass / Fail
(MHz) (dBm) (dBm)
Low 5745 -20.38 PASS
Middle 5785 -20.90 8 PASS
High 5805 -20.46 PASS
Remark:

1. At finial test to get the worst-case emission at 6Mbps.
2. The cable assembly insertion loss of 12.3dB (including 10 dB pad and 2.3 dB cable) was Entered as
an offset in the spectrum analyzer to allow for direct reading of power.
IEEE 802.11n HT20 Mode

Channel | Final RF Power Level in 3KHz Milr_‘ii:n“i‘t‘m
Channel | Frequency BW (dBm) (dBm) Pass / Fail
(MHz) Chain 0|Chain 1|Chain 2| Total (dBm)
Low 5745 -21.01 | -23.82 | -22.19 | -17.42 PASS
Middle 5785 -24.29 | -23.53 | -23.40 | -18.95 6.86 PASS
High 5805 -22.30 | -23.36 | -24.93 | -18.63 PASS
Remark:

1. At finial test to get the worst-case emission at 13Mbps.
2. The cable assembly insertion loss of 12.3dB (including 10 dB pad and 2.3 dB cable) was Entered as
an offset in the spectrum analyzer to allow for direct reading of power.
IEEE 802.11n HT40 Mode

Channel Final RF PBovv\\,leL;evel in 3KHz Miciiﬁilt‘m
Channel | Frequency (dBm) (dBm) Pass / Fail
MHz
( ) Chain 0|Chain 1|Chain 2| Total (dBm)
Low 5745 -22.72 | -25.81 | -25.68 | -19.72 PASS
Middle 5785 -23.66 | -26.10 | -26.89 | -20.55 6.86 PASS
High 5805 -23.98 | -26.36 | -26.82 | -20.76 PASS
Remark:

1. At finial test to get the worst-case emission at 27Mbps.
2. The cable assembly insertion loss of 12.3dB (including 10 dB pad and 2.3 dB cable) was Entered as
an offset in the spectrum analyzer to allow for direct reading of power.
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/ FCC ID : ODMN450R Report No. : T120109N03-RP1

POWER SPECTRAL DENSITY

CH Low ( IEEE 802.11b Mode )

Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl -14.37 dBm VBW 10 kHz
21.7 dBm 2.41125802 GHz SWT 100 s Unit dBm
21.7,
T o UTTsetT Y1[ITI] -14.37 dBm=

2.411250B02 GHz
10

-10

1MAX 1MA
LAARARAANAAARAAARARARAAARANARAAAAAAAAAL
URTRTTRRTR VRV VAV TR (TR TR YRV VRV TR TR TRV
-30
~40
-50
-60
-70
-78.
Center 2.411258016 GHz 30 kHz/ Span 300 kHz
Jate: 07.DEC.2011 17:52:55
CH Middle ( IEEE 802.11b Mode )
% Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl -15.17 dBm VBW 10 kHz
21.7 dBm 2.43628770 GHz SWT 100 s Unit dBm
21.7,
7 (5 OTTs§t YO[IT1] -15.17 dBmi

2.43629/70 GHz
10

0

-10
1MAX 1MA

LAAARAAARANAAAAAAAARAAARAAARAAAAAAAAN
AR AR A A A Y

-30

-40

-50

-60

-70

-78.

Center 2.436287695 GHz 30 kHz/ Span 300 kHz

Date: 07.DEC.2011 17:54:05
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CH High ( IEEE 802.11b Mode )

Marker 1 [T1] RBW 3 kHz RF Att 20 dB
%Ref Lvl -15.24 dBm VBW 10 kHz
21.7 dBm 2.4B122655 GHz SWT 100 s Unit dBm
21.7, .
T pe urTset MY IREN -19[.24 dBm-

2.46122[55 GHz

10

-10
1MAX 1MA

LAnanaanAfAAALAAAA AN ARAAANAANAAAAANA
A A A A A

-30

-40

-50

-60

-70

-78.
Center 2.461226553 GHz 30 kHz/ Span 300 kHz

Date: 07.DEC.2011 17:54:56
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CH Low ( IEEE 802.11g Mode )
Marker 1 [T1] RBW 3 KkHz RF Att 20 dB
Ref Lvl -16.60 dBm VBW 10 kHz
21.7 dBm 2.41605401 GHz SWT 100 s Unit dBm
21.7,
7 B OTTsET MEILER ~16/.60 dBm=
2.41605401 GHz
10
0
“max 1MA
o N PN YN PR
V2 At VA Rl KA il M A GV
-30
~4D
-50
-60
-70
-78.
Center 2.416054008 GHz 30 kHz/ Span 300 kHz
Date: 07.DEC.2011 17:58:18
CH Middle ( IEEE 802.11g Mode )
Marker 1 [T1] RBW 3 KkHz RF att 20 dB
Ref Lvl -16.52 dBm VBW 10 kHz
21.7 dBm 2.43916002 GHz SWT 100 s Unit dBm
21.7,
7 B OTTsET MEIER ~16[.52 dBm=
2.43916[002 GHz
10
0
T max 1MA
Y
o N | WA TAYVAY N s
o STV T VYT
-30
~4D
-50
-60
-70
-78.
Center 2.43916002 GHz 30 kHz/ Span 300 kHz
Date: 07.DEC.2011 17:57:08
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CH High ( IEEE 802.11g Mode )

Marker 1 [T1] RBW 3 kHz RF Att 20 dB
%Ref Lvl -16.25 dBm VBW 10 kHz
21.7 dBm 2.45981533 GHz SWT 100 s Unit dBm
21.7, .
T pe urTset MY IREN -16[.25 dBm-

2.45981(33 GHz

10

-10

1MAX 1MA

""V\/‘”\/VV\/.\N\\[MJ\V_/

o0 (AW AWA \n/\.—j AV:
v v

-30

~40
-50
-60
-70
-78.
Center 2.459815331 GHz 30 kHz/ Span 300 kHz
Date: 07.DEC.2011 17:55:52
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CH Low ( IEEE 802.11n HT20 Mode / Chain 0 )

Marker 1 [T1] RBW 3 kHz RF Att 20 dB
%Ref Lvl -17.42 dBm VBW 10 kHz
21.7 dBm 2.41198429 GHz SWT 100 s Unit dBm
21.7, .
T pe urTset MY IREN -17.42 dBm-

2.41199[429 GHz
10

-10

TMAX 1MA
Y
20
oMan A A / ) N Nan
A AW YWV v A VAR AR Tav ) A
40
50
60
-7
_78.
Center 2.411984289 GHz 30 kHz/ Span 300 kHz
Jate: 07.DEC.2011 17:59:21
CH Middle ( IEEE 802.11n HT20 Mode / Chain 0 )
Marker 1 [T1] RBW 3 kHz  RF Att 20 dB
%Ref Lvl ~17.91 dBm VBIW 10 kHz
21.7 dBm 243639483 GHz SWT 100 s Unit dBm
21.7
T POt TS YT [TTT] T/ 9T OB
2.43699489 GHz -
10
0
10
1MAX 1MA

-20
3P0 A / s} AW

P AN AAA S

~40
-50
-60
-70
-78.
Center 2.436934838 GHz 30 kHz/ Span 300 kHz
Date: 07.DEC.2011 18:00:00
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CH High ( IEEE 802.11n HT20 Mode / Chain 0)

Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl -17.61 dBm VBW 10 kHz
21.7 dBm 2.46198429 GHz SWT 100 s Unit dBm
21.7,
T pe urTset MY IREN -17.61 dBm=

2.46199[429 GHz
10

-10

1MAX 1MA
-20 )
_soMAaa AL n / '\ AP~
A AWE VAV UVZAY \f AW
~40
-50
-60
-70
-78.
Center 2.461984289 GHz 30 kHz/ Span 300 kHz
Date: 07.DEC.2011 18:00:38B

Page 59/ 166
This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



[- Comp"ance Certification Services Inc. Reference No. : T11112930802-RP1
) FCC ID : ODMN450R Report No. : T120109N03-RP1

CH Low ( IEEE 802.11n HT20 Mode / Chain 1)

Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl -15.68 dBm VBW 10 kHz
21.7 dBm 2.41199309 GHz SWT 100 s Unit dBm
21.7,
T pe urTset MY IREN -15).68 dBm=

2.41199(309 GHz
10

-10

1MAX 1MA

-20 /

AVA.N / Vo Vi Na\
A 2 A A A T

~40
-50
-60
-70
-78.
Center 2.411983086 GHz 30 kHz/ Span 300 kHz
Date: 07.DEC.2011 18:08:32
CH Middle ( IEEE 802.11n HT20 Mode / Chain 1)
Marker 1 [T1] RBW 3 kHz RF Att 20 dB
%Ref Lvl -16.44 dBm VBW 10 kHz
21.7 dBm 2.436993089 GHz SHT 100 s Unit dBm
21.7,
T e urTset YO[IT1] -18|. 44 dBm=
2.43699[309 GHz
10
0]
~rax tMA

-20 /
-30

~40
-50
-60
-70
-78.
Center 2.436933086 GHz 30 kHz/ Span 300 kHz
Date: 07.DEC.2011 18:08:01
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CH High ( IEEE 802.11n HT20 Mode / Chain 1)

Marker 1 [T1] RBW 3 kHz RF Att 20 dB
%Ref Lvl -16.39 dBm VBW 10 kHz
21.7 dBm 2.46199309 GHz SWT 100 s Unit dBm
21.7, .
T pe urTset MY IREN -16[. 39 dBm-

2.461959(309 GHz

10

-10

| ]
A [T

-40

-50
-60
-70
-78.
Center 2.461983086 GHz 30 kHz/ Span 300 kHz
Date: 07.DEC.2011 18:07:20
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Report No. : T120109N03-RP1

CH Low ( IEEE 802.11n HT40 Mode / Chain 0 )

Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl -18.89 dBm VBW 10 kHz
21.7 dBm 2.42189309 GHz SWT 100 s Unit dBm
21.7,
T o UTTsetT MU IR -18|.89 dBm=
2.42189309 GHz
10
0]
-10
1MAX 1MA
Y
-20 /
-30
_40 A N N /\ /\ /\/ \/\ /\ N /\ [\ f\ N
AV VYV
-50
-60
-70
-78.
Center 2.421983086 GHz 30 kHz/ Span 300 kHz
Date: 07.DEC.2011 18:03:00

Marker 1 [T1]

RBW

CH Middle ( IEEE 802.11n HT40 Mode / Chain 0 )

3 kHz

RF Att 20 dB

%Ref Lvl

-19.13 dBm VBW 10 kHz
21.7 dBm 2.43699308 GHz SHT 100 s Unit dBm
21.7,
T e urTset YO[IT1] -19.13 dBm=
2.43699[309 GHz
10
0]
-10
1MAX 1MA
-20 /A
-30
_40 A A /\ /\ /\J \/\ ﬂ N /\ [\ [\ N
MWWV TRVYERVA AN
-50 i
-60
-70
-78.
Center 2.436933086 GHz 30 kHz/ Span 300 kHz
Date: 07.DEC.2011 18:02:24
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CH High ( IEEE 802.11n HT40 Mode / Chain 0 )

Marker 1 [T1] RBW 3 kHz RF Att dB
Ref Lvl -19.31 dBm VBW 10 kHz
21.7 dBm 2.45198269 GHz SHT 100 s Unit dBm
21.7, .
T pe urd t YIIITT] -19.31 dBm-
2.4519969 GHz
10
0
-10
1MAX 1MA

. /’
T T A L0 A Y

-60
-70
-78.
Center 2.451992685 GHz 30 kHz/ Span 300 kHz
Jate: 07.DEC.2011 18:01:52
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CH Low ( IEEE 802.11n HT40 Mode / Chain 1)
Marker 1 [T1] RBW 3 kHz RF Att 20 dB
%Ref Lvl -15.99 dBm VBW 10 kHz
21.7 dBm 2.42189389 GHz SWT 100 s Unit dBm
21.7, -
T o UTTsetT MU IR -19.99 dBm-
2.42199[399 GHz
10
0]
-10
1MAX 1MA
-20
I
a0 AN /\/\A\}ﬂv\/\/\/\ DA A
NNV VTV DY
-50
-60
-70
-78.
Center 2.4219833988 GHz 30 kHz/ Span 300 kHz
Date: 07.DEC.2011 18:05:18
CH Middle ( IEEE 802.11n HT40 Mode / Chain 1)
Marker 1 [T1] RBW 3 kHz RF Att 20 dB
%Ref Lvl -16.68 dBm VBW 10 kHz
21.7 dBm 2.43B689369 GHz SWT 100 s Unit dBm
21.7,
75 Of st YU[rT1] -16[.68 dBm d
2.43699[369 GHz -
10
0]
-10
1MAX 1MA
-20 f
-30 /
_40 N N /\/\/\,\v/\( \/\V/\f\f\ Jall WAV
T Y A e R T KT
-50
-60
-70
-78.
Center 2.4369383687 GHz 30 kHz/ Span 300 kHz
Date: 07.DEC.2011 18:05:55
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CH High ( IEEE 802.11n HT40 Mode / Chain 1)

Marker 1 [T1] RBW 3 kHz RF Att 20 dB
%Ref Lvl -16.37 dBm VBW 10 kHz
21.7 dBm 2.45189369 GHz SWT 100 s Unit dBm
21.7, .
T o UrTset Y1[ITI] -16[.37 dBm-

2.45199369 GHz
10

-10
1MAX 1MA

. |

) AN AN\AAAA Aln
NN T AT IR A A L G Ve

-50
-60
-70
-78.
Center 2.451983687 GHz 30 kHz/ Span 300 kHz
Date: 07.DEC.2011 18:065:32
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CH Low ( IEEE 802.11a Mode )

Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl -20.38 dBm VBW 10 kHz
22.3 dBm 5.74407735 GHz SWT 100 s Unit dBm
22.
e *
|
10
0
B BTy 1MA
. W’j\’\/\/
- M
-40
-50
-60
-70
-77.7
Center 5.744077054 GHz 30 kHz/ Span 300 kHz
Date: 19.DEC.2011 13:36:27

CH Middle ( IEEE 802.11a Mode )

Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl -20.90 dBm VBW 10 kHz
22.3 dBm 5. 78316643 GHz SWT 100 s Unit dBm
22.
e *
|
10
0
B BTy 1MA
20 \/\\//
. W’\/WW
-40
-50
-60
-70
-77.7
Center 5.783166132 GHz 30 kHz/ Span 300 kHz
Date: 19.DEC.2011 13:3B8:25

Page 66 / 166

This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



1 Comp"ance Certification Services Inc. Reference No. : T11112930802-RP1
.. FCC ID : ODMN450R Report No. : T120109N03-RP1

CH High ( IEEE 802.11a Mode )

Marker 1 [T1] RBW 3 kHz  RF Att 20 dB
Ref Lvl _20.45 dBm  VBW 10 KkHz
22.3 dBnm 5.80283457 GHz  SWT 100 s Unit dBm
22.
e *
||
10
o]
B BTy 1MA
-20

-30

~40
-50
-60
-70
=777
Center 5.802834269 GHz 30 kHz/ Span 300 kHz
Date: 19.DEC.2011 13:41:18
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CH Low ( IEEE 802.11n HT20 Mode / Chain 0 )

Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl -21.01 dBm VBW 10 kHz
22.3 dBm 5.74501202 GHz SHT 100 s Unit dBm
EEEE v . [ |
' |
10
0]
B BT 1MA
-20
B (=Vas ’\/\/ \/\ Y
M s
-50
-60
-70
=777
Center 5.745011723 GHz 30 kHz/ Span 300 kHz
Date: 19.DEC.2011 13:43:56

CH Middle ( IEEE 802.11n HT20 Mode / Chain 0 )

Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl -24.23 dBm VBW 10 kHz
22.3 dBm 5.78623246 GHz SWT 100 s uUnit dBm
22.
2 3HE—OF *
||
10
D
-0 max 1MA
-20
\F\J\/J AN
30 NNV AVAY \/\\/w\/f MY Y
RV YA w
-40
-50
-60
-70
-77.7
Center 5.786232164 GHz 30 kHz/ Span 300 kHz
Jate: 13.DEC.2011 13:52:08
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CH High ( IEEE 802.11n HT20 Mode / Chain 0)

Marker 1 [T1] RBW 3 kHz  RF att 20 dB
Ref Lvl _22.30 dBm  VBW 10 KkHz
22.3 dBnm 5.80284158 GHz  SWT 100 s Unit dBm
22.
e *
||
10
o]
B BTy 1MA
-20

-30

~40
-50
-60
-70
=777
Center 5.802841583 GHz 30 kHz/ Span 300 kHz
Date: 19.DEC.2011 13:53:58
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CH Low ( IEEE 802.11n HT20 Mode / Chain 1)

Marker 1 [T1] RBW 3 kHz  RF Att 20 dB
Ref Lvl -23.82 dBm VBW 10 kHz
22.3 dBm 5.74713920 GHz SWT 100 s Unit dBm
EEEE v . [ |
' [ |
10
0
B BTy 1MA
-20
AASFN AP AN
N ANV AV TAVAWS
~40
-50
-B0
-70
-77.7
Center 5.747189198 GHz 30 kHz/ Span 300 kHz
Date: 19.DEC.2011 13:46:44

CH Middle ( IEEE 802.11n HT20 Mode / Chain 1)

Marker 1 [T1] RBW 3 kHz  RF Att 20 dB
Ref Lvl -23.53 dBm  VBW 10 KkHz
22.3 dBnm 5.78438257 GHz  SWT 100 s Unit dBm
22.
e *
||
10
o]
B BTy 1MA
-20

kA AAMWWWWN\WM\[ N

-40

-50

-60

-70

-77.7

Center 5.7843B2565 GHz 30 kHz/ Span 300 kHz

Date: 19.DEC.2011 13:55:15
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CH High ( IEEE 802.11n HT20 Mode / Chain 1)
Marker 1 [T1] RBW 3 kHz  RF Att 20 dB
%Ref Lvl -23.36 dBm VBW 10 kHz
22.3 dBm 5.80438317 GHz SWT 100 s Unit dBm
= —_——— *
||
10
0
B BTy 1MA
-20
a0k A J\/’\,MWWWWW/\NM 1 WA
\"a%aaaa Y
VIV
~4D
-50
-B0
-70
-77.7
Center 5.804382866 GHz 30 kHz/ Span 300 kHz
Date: 19.DEC.2011 14:02:57
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CH Low ( IEEE 802.11n HT20 Mode / Chain 2 )

Marker 1 [T1] RBW 3 KkHz RF Att 20 dB
%Ref Lvl -22.19 dBm VBW 10 kHz
22.3 dBm 5.74721784 GHz SWT 100 s Unit dBm
= P+ ||
|
10
0
B BTy 1MA
-20
73[3'\’\[/\/\/\/‘/-\,\\/ Ww,\/v/\
~4D
-50
-60
-70
-77.7
Center 5.747217836 GHz 30 kHz/ Span 300 kHz
Date: 19.DEC.2011 13:49:08
CH Middle ( IEEE 802.11n HT20 Mode / Chain 2 )
Marker 1 [T1] RBW 3 kHz RF Att 20 dB
@Ref Lvl -23.40 dBm VBW 10 kHz
22.3 dBm 5.78283998 GHz SWT 100 s Unit dBm
= P+ ||
|
10
0
B BTy 1MA
-20

R MWWWMWWW\N\ Mo

-40

-50

-60

-70

-77.7

Center 5.782840281 GHz 30 kHz/ Span 300 kHz
Date: 19.DEC.2011 13:57:25
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CH High ( IEEE 802.11n HT20 Mode / Chain 2)
Marker 1 [T1] RBW 3 kHz RF Att 20 dB
%Ref Lvl -24.93 dBm VBW 10 kHz
22.3 dBm 5.80595341 GHz SWT 100 s Unit dBm
= —_——— *
|
10
0
B BTy 1MA
-20
_30f~n MA/\MWWWW N AN
NG Y (W W
~4D
-50
-B0
-70
-77.7
Center 5.805953106 GHz 30 kHz/ Span 300 kHz
Date: 19.DEC.2011 14:05:15

Page 73/ 166
This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



rl Comp"ance Cemﬂcatmn Services |ncl Reference No. : T11112930802-RP1
/ FCC ID : ODMN450R Report No. : T120109N03-RP1

CH Low ( IEEE 802.11n HT40 Mode / Chain 0 )

Marker 1 [T1] RBW 3 kHz  RF att 20 dB
Ref Lvl 22,72 dBm  VBW 10 KkHz
22.3 dBnm 5.74500772 GHz  SWT 100 s Unit dBm
22.
e *
||
10
o]
B BTy 1MA
-20

: J |
WP VY AT e W VA VT O R

-60
-70
-77.7
Center 5.745008016 GHz 30 kHz/ Span 300 kHz
Jate: 13.DEC.2011 14:07:18
CH Middle ( IEEE 802.11n HT40 Mode / Chain 0 )
Marker 1 [T1] RBW 3 kHz RF Att 20 dB
%Ref Lvl -23.66 dBm VBW 10 kHz
22.3 dBm 5.78500802 GHz SHT 100 s Unit dBm
2 to 5 HBBF *
||
10
D
-0 max 1MA
-20

n ]l
AR AN A AN

-60
-70
=777
Center 5.785008317 GHz 30 kHz/ Span 300 kHz
Date: 19.DEC.2011 14:13:11
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CH High ( IEEE 802.11n HT40 Mode / Chain 0)

Marker 1 [T1] RBW 3 kHz  RF att 20 dB
Ref Lvl -23.98 dBm  VBW 10 KkHz
22.3 dBnm 5.80500752 GHz  SWT 100 s Unit dBm
22.
e *
||
10
o]
B BTy 1MA
-20

f

h I
LA A TN YN A/

-50 ) \q

-60
-70
=777
Center 5.805007515 GHz 30 kHz/ Span 300 kHz
Date: 19.DEC.2011 14:18:34
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CH Low ( IEEE 802.11n HT40 Mode / Chain 1)

Marker 1 [T1] RBMW 3 kHz  RF Att 20 dB
Ref Lvl _25.81 dBn VB 10 KHz
22.3 dBnm 5.74591132 GHz SUT 100 s Unit dBnm
22.
e *
||
10
0
B BTy 1MA
-20
a0 A -+ A/‘\/«\,\{\/f\/\ n_A_f\

AT A A D K

-40

-50
-60
-70
=777
Center 5.7432912224 GHz 30 kHz/ Span 300 kHz
Date: 19.DEC.2011 14:08:00
CH Middle ( IEEE 802.11n HT40 Mode / Chain 1)
Marker 1 [T1] RBW 3 kHz RF Att 20 dB
%Ref Lvl -26.10 dBm VBW 10 kHz
22.3 dBm 5.78716152 GHz SHT 100 s Unit dBm
N v *
|
10
0]
B BT 1MA
-20
b
0 AN WAV AWAVN .V S
AR e A A A A R A A
~40
-50
-60
-70
=777
Center 5.787161523 GHz 30 kHz/ Span 300 kHz
Date: 19.DEC.2011 14:15:22
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CH High ( IEEE 802.11n HT40 Mode / Chain 1)

Marker 1 [T1] RBW 3 kHz  RF att 20 dB
Ref Lvl _26.35 dBm  VBW 10 KkHz
22.3 dBnm 5.80281613 GHz  SWT 100 s Unit dBm
22.
e *
||
10
o]
B BTy 1MA
-20

a0 A /\/\/\J\f PPN PAWN
AR T W7 T [P S oy

~40
-50
-60
-70
=777
Center 5.802816132 GHz 30 kHz/ Span 300 kHz
Date: 19.DEC.2011 14:23:28
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Reference No. : T11112930802-RP1
Report No. : T120109N03-RP1

CH Low ( IEEE 802.11n HT40 Mode / Chain 2 )

Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl -25.68 dBm VBW 10 kHz
22.3 dBm 5. 74281603 GHz SWT 100 s Unit dBm
22.
e *
|
10
0
B BTy 1MA
-20
B VAV AR V\["A A’MV/V\AA Afiir AW
-40
-50
-60
-70
-77.7
Center 5.742816333 GHz 30 kHz/ Span 300 kHz
Date: 19.DEC.2011 14:11:21

CH Middle ( IEEE 802.11n HT40 Mode / Chain 2)

Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl -26.89 dBm VBW 10 kHz
22.3 dBm 5.78281663 GHz SWT 100 s Unit dBm
22.
e *
|
10
0
B BTy 1MA
-20
. rA NN sl g
AL Attt N A e A VN
-40
-50
-60
-70
-77.7
Center 5.782816633 GHz 30 kHz/ Span 300 kHz
Date: 19.DEC.2011 14:17:08
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CH High ( IEEE 802.11n HT40 Mode / Chain 2)

Marker 1 [T1] RBW 3 kHz RF Att 20 dB
Ref Lvl -26.82 dBm VBW 10 kHz
22.3 dBm 5.80281663 GHz SHT 100 s Unit dBm
22.
2 3HE—OF *
||
10
0
-0 max 1MA
-20
30 A ALA N f JANNE VAW
AR M A A AV N
-40
-50
-60
-70
-77.7
Center 5.802816934 GHz 30 kHz/ Span 300 kHz
Jate: 13.DEC.2011 14:26:20
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7.4 CONDUCTED SPURIOUS EMISSION

LIMITS

§ 15.247(d) In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating, the radio frequency power
that is produced by the intentional radiator shall be at least 20 dB below that in the 100
kHz bandwidth within the band that contains the highest level of the desired power, based
on either an RF conducted or a radiated measurement. Attenuation below the general
limits specified in §15.209(a) is not required. In addition, radiated emissions which fall in
the restricted bands, as defined in §15.205(a), must also comply with the radiated
emission limits specified in §15.209(a) (see §15.205(c)).

TEST EQUIPMENT

Name of Equipment| Manufacturer Model Serial Number| Calibration Due

Spectrum Analyzer R&S FSEK 30 835253/002 SEP. 29, 2012

Remark: Each piece of equipment is scheduled for calibration once a year.

TEST SETUP

Spectrum

EUT Analyzer

TEST PROCEDURE

The transmitter output is connected to a spectrum analyzer. The resolution bandwidth is
set to 100 kHz. The video bandwidth is set to 100 kHz.

The spectrum from 30 MHz to 26 GHz is investigated with the transmitter set to the lowest,
middle, and highest channels in the 2.4 GHz band.

The spectrum from 30 MHz to 40 GHz is investigated with the transmitter set to the lowest,
middle, and highest channels in the 5.0 GHz band.
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TEST RESULTS

OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
(802.11b MODE )

CH Low (30MHz~3GHz) (802.11b MODE)

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 110.73 dBurV VBW 100 kHz
128.7 dBuvV 2.41200000 GHz SWT 760 ms Unit dBuV
128
11.7 pB Offset Yi|[T1] 110.[73 dBw-
Ph 2.41200p000 GHz
V2 [[T11] 73.84 dBuv
|2 . 40000000 GHz
110 3T+ SA36—B
P.27981B864 GHz
100
1MAX 1MA
qo80.73 dRy
a0
70
60
WA%MJ LVA\W
50 Mot gL fea?atie L ki M MM A A A
i Laciates
40
28.7
Start 30 MHz 297 MHz/ Stop 3 GHz
Jate: 07.DEC.2011 18:57:37

CH Low (3GHz~26.5GHz) (802.11b MODE)

Marker 4 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 57.66 dBuV VBW 100 kHz
128.7 dBuV 3.18837675 GHz SWT 6 s Unit dBuV
128
11.7 pB Offset Y4 |[T1] 57.6 dBw-
1o 3.18837675 GHz
110
100
1MAX 1MA
gp 8073 dRy
80
70
60
50 LWMWWW%%MMWMW i
40
28 .7
Start 3 GHz 2.35 GHz~, Stop 26.5 GHz
Date: 07.DEC.2011 18:57:52
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Report No. : T120109N03-RP1

CH Mid (30MHz~3GHz) (802.11b MODE)

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 110.16 dBuV VBW 100 kHz
128.7 dBuV 2.43700000 GHz SWT 760 ms Unit dBuv
128
11.7 @B Of fset MU 11016 dBuY|
100 2.43700[000 GHz
V2 lIT1] 54.02 dBuV
2.40000000 GHz
110 S S BS—dB
1.55360[721 GHz
100
1MAX 1MA
g0 1 90 118 dBy
80
70
60
J buiyé¥
50 N Y Vo MAMWWM A A
40
28.7
Start 30 MHz 297 MHz/ Stop 3 GHz
Date: 07.DEC.2011 18:58:47

CH Mid (3GHz~26.5GHz) (802.11b MODE)

Marker 4 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 55.73 dBuV VBW 100 KHz
128.7 dBuV 6.62625251 GHz SWT 6 s Unit dBuv
128
11.7 @B Of fset V4 [IT1] 55.[73 dBuV|
150 6.62625R51 GHz
110
100
1MAX 1MA
=3} 1 890 e dBy
80
70
B0 T
JU&JWAVMAJ}K”Vkﬁd\ﬂwﬂ$ﬂd\»Am”LﬁﬂNkAh%NquJ o) Aﬁlvmwmﬁ&J”mAAJWMLMAK
50
40
28.7
Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Date: 07.DEC.2011 18:53:07
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CH High (30MHz~3GHz) (802.11b MODE)

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 110.19 dBuV VBW 100 kHz
128.7 dBuV 2.46200000 GHz SWT 760 ms Unit dBuV
128
11.7 @B Of fset MEIRED 11019 dBuv|
150 2.46200[000 GHz
V2 [[T1] 53.62 dBuV
2. 40000000 GHz
110 SR 455
2l 29172345 GHz
100
1MAX 1MA
=[x} 1890 119 dBy
80
70
60
3
7
W»NJLAﬂ“
50 A A A it AN o A Nk A
RisvvT ey o v
40
28.7
Start 30 MHz 287 MHz/ Stop 3 GHz
Date: 07.DEC.2011 19:00:01
CH High (3GHz~26.5GHz) (802.11b MODE)
Marker 4 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 56.44 dBuV VBW 100 kHz
128.7 dBuV 6.67334669 GHz SWT E s Unit dBuv
128
11.7 HB Of fset V4 [[T1] 56.144 dBLV|
150 6.67334663 GHz
110
100
1MAX 1MA
[=[a} 190 119 dBy
80
70
60 T
EDWWWM WWMW
40
28.7
Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Date: 07.DEC.2011 18:00:22
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OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT

(802.11g MODE)

CH Low (30MHz~3GHz) (802.11g MODE)

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 105.15 dBuV VBW 100 kHz
128.7 dBuv 2.41200000 GHz SHT 760 ms Unit dBuV
128
11.7 @B Of fset MU 10515 dBuv|
120 2.41200000 GHz
V2 [[T11] 73.64 dBuV
2 .40000p000 GHz
110 £ et
D . 4643266 GHz
100
1MAX 1MA
30
D1 B85.[15 dBuV
80
70
60
50 \ Mo A L YN S MW/\
AN NPT
40
28.7
Start 30 MHz 297 MHz/ Stop 3 BGHz
Jate: 07.DEC.2011 19:03:40

CH Low (3GHz~26.5GHz) (802.11g MODE)

Marker 4 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 56.42 dBuV VBW 100 kHz
128.7 dBuV 3.1B8837675 GHz SWT B s unit dBuv
128
11.7 @B Of fset V4 [IT1] 56.42 dBuV|
120 3.18837675 GHz
110
100
1MAX 1MA
h|
L D1 85.[15 dBuv
80
70
60}
EDI\MMM WMWWWW
40
28.7
Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Date: 07.DEC.2011 13:03:54
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/= Compliance Certification Services Inc.

FCC ID : ODMN450R

Reference No. : T11112930802-RP1
Report No. : T120109N03-RP1

CH Mid (30MHz~3GHz) (802.11g MODE)
Marker 1 [T1] RBW 100 kHz RF Att 20 dB
%Ref Lvl 104.81 dBuV VBW 100 kHz
128.7 dBuv 2.43700000 GHz SWT 760 ms Unit dBuV
128
11.7 @B Offsgt v
1(0T1] 104 .81 dB/LV-
h 2.43700000 GHz
V2 |IT1] 54|74 dBuV
2.40000000 GHz
110 ST Ei=pyarepuuiny ey
.45408B18 GHz
100
1MAX 1MA
90
D1 B4.8B1 dBuV
80
70
60 3
sok T stk g s p sl oA M Ay M Lo
40
28.7
Start 30 MHz 287 MHz/ Stop 3 GHz
Jate: 07.DEC.2011 19:02:32
CH Mid (3GHz~26.5GHz) (802.11g MODE)
Marker 4 [T1] RBW 100 kHz RF Att 20 dB
%Ref Lvl 57.10 dBuV VBW 100 kHz
128.7 dBuv 3.23547084 GHz SWT B s Unit dBuV
128
11.7 @B Offsgt v
410711 57.10 dB;N-
h 3.23547084 GHz
110
100
1MAX 1MA
390
D1 B4.8B1 dBuV
80
70
G0
50 s PP b s AN it st T Al
40
28.7
Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Jate: 07.DEC.2011 19:02:48
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(T Compliance Certification Services Inc. Reference No. : T11112930802-RP1
FCC ID : ODMN450R Report No. : T120109N03-RP1

CH High (30MHz~3GHz) (802.11g MODE)

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 105.13 dBuV VBW 100 kHz
128.7 dBuV 2.46200000 GHz SWT 760 ms Unit dBuV
128
11.7 @B Of fset MEIRED 10513 dBuV| gy
150 2.46200[000 GHz
V2 [[T1] 55.[72 dBuV
2.40000[000 GHz
110 SR T SEptE
2y517689679 GHz
100
1MAX 1MA
90
L D1 B5.[13 dBuv
80
70
60 1113
il
B . WIS TN L T Yo ol M
40
28.7
Start 30 MHz 287 MHz/ Stop 3 GHz
Date: 07.DEC.2011 19:01:18
CH High (3GHz~26.5GHz) (802.11g MODE)
Marker 4 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 55.88 dBuV VBW 100 kHz
128.7 dBuV £.90881764 GHz SWT E s Unit dBuv
128
11.7 @B Of fset V4 [IT1] 55.08 dBuV|
150 £.30861[764 GHz
110
100
1MAX 1MA
30

D1 B5.[13 dBuV
80

70

60

50

40
28.7!

Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Date: 07.DEC.2011 18:01:38B

Page 86 / 166
This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



rl Comp"ance Cemﬂcatmn Services |ncl Reference No. : T11112930802-RP1
/ FCC ID : ODMN450R Report No. : T120109N03-RP1

OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
(802.11n HT20 MODE )

CH Low (30MHz~3GHz) (802.11n HT20 MODE-Chain 0 )

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 101.69 dBuV VBW 100 kHz
128.7 dBuV 2.41200000 GHz SWT 760 ms Unit dBuv
128
11.7 @B Of fset MU 101.59 dBuv| gy
150 2.41200[000 GHz
V2 lIT1] 65.[156 dBuV
2.40000[000 GHz
110 43 5HR3—dBr
2 .46432B66 GHz
100
1MAX 1MA
a0
L D1 B81.[53 dBuv
80
70
60 3
50 L ety UAAANMWWWM MM
YIS L avav i *
40
28.7
Start 30 MHz 297 MHz/ Stop 3 BGHz
Date: 07.DEC.2011 18:47:10

CH Low (3GHz~26.5GHz) (802.11n HT20 MODE-Chain 0 )

Marker 4 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 56.89 dBuV VBW 100 KHz
128.7 dBuV 3.18837675 GHz SWT 6 s Unit dBuv
128
11.7 @B Of fset V4 [IT1] 56.[09 dBuV|
150 3.18837675 GHz
110
100
1MAX 1MA
90
L D1 B1.F3 dBuv
80
70
]
RIVSVNY M
40
28.7
Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Jate: 07.DEC.2011 1B8:47:45
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(T Compliance Certification Services Inc. Reference No. : T11112930802-RP1
FCC ID : ODMN450R Report No. : T120109N03-RP1

CH Mid (30MHz~3GHz) (802.11n HT20 MODE-Chain 0 )

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 101.30 dBuV VBW 100 kHz
128.7 dBuV 2.43700000 GHz SWT 760 ms Unit dBuv
128
11.7 @B Of fset MEIRED 101.50 dBuv| gy
150 2.43700000 GHz
V2 [[T1] 53.[73 dBuV
2.40000[000 GHz
110 SR S BB
2.38695091 BHz
100
1MAX 1MA
90
a2l B1.[3 oBuv

70
60 3
o whad N L‘AA‘NVNWW
CIi| ISR SN N— el L JO T D W TR TN
40
28.7
Start 30 MHz 287 MHz/ Stop 3 GHz
Jate: 07.DEC.2011 18:44:45

CH Mid (3GHz~26.5GHz) (802.11n HT20 MODE-Chain 0 )

Marker 4 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 56.36 dBuV VBW 100 kHz
128.7 dBuV 6.53206413 GHz SWT B s Unit dBuv
128
11.7 @B Of fset V4 [IT1] 56.06 dBuV|
150 6.53206413 GHz
110
100
1MAX 1MA
a0

D1 B81.[3 dBuV

80
70
80 -
40
28.7!
Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Date: 07.DEC.2011 18:45:30
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(T Compliance Certification Services Inc. Reference No. : T11112930802-RP1
FCC ID : ODMN450R Report No. : T120109N03-RP1

CH High (30MHz~3GHz) (802.11n HT20 MODE-Chain 0 )

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 100.87 dBuV VBW 100 kHz
128.7 dBuV 2.46200000 GHz SWT 760 ms Unit dBuv
128
11.7 @B Of fset MEIRED 100.7 dBuv| gy
150 2.46200000 GHz
V2 [[T1] 55.146 dBuV
2.40000[000 GHz
110 SR St
251789679 GHz
100
1MAX 1MA
90

oL 8087 dBuv

70
80 ZU 5
50 R FONTX WU TV o LYY LL\
[ A N ~
40
28.7
Center 1.515 GHz 287 MHz/ Span 2.97 GHz
Jate: 07.DEC.2011 18:43:05

CH High (3GHz~26.5GHz) (802.11n HT20 MODE-Chain 0 )

Marker 4 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 56.55 dBuV VBW 100 kHz
128.7 dBuV 6.95591182 GHz SWT B s Unit dBuv
128
11.7 @B Of fset V4 [IT1] 56.55 dBuV|
150 6.95591/182 GHz
110
100
1MAX 1MA
a0

goER Ll B0 .87 dBuV

70

60 pas

50

40
28.7!

Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Date: 07.DEC.2011 18:43:44
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1 Comp"ance Certification Services Inc. Reference No. : T11112930802-RP1
.. FCC ID : ODMN450R Report No. : T120109N03-RP1

OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
(802.11n HT20 MODE )

CH Low (30MHz~3GHz) (802.11n HT20 MODE-Chain 1)

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 102.42 dBuV VBW 100 kHz
128.7 dBuV 2.41200000 GHz SWT 760 ms Unit dBuv
128
11.7 @B Of fset MU 102,42 dBuv| gy
150 2.41200[000 GHz
V2 [[T1] 67.04 dBuV
2.4p000[000 GHz
110 43 59—y
500 . 20040080 MHz
100
1MAX 1MA
a0
L D1 B2.]42 dBuv
80
70
60 e
sy .,JNAAAA St oot Japatdb It dm At U
AN AT | Nl )
40
28.7
Center 1.515 GHz 297 MHz/ Span 2.97 GHz
Date: 07.DEC.2011 18:16:51

CH Low (3GHz~26.5GHz) (802.11n HT20 MODE-Chain 1)

Marker 4 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 58.01 dBuv VBW 100 kHz
128.7 dBuv 3.18837675 bGHz SWT 6 s Unit dBuV
128

11.7 @B Offsg

—

Y4 |1T1] 59.p1 dB/LV-

120 3.18837675 GHz

110

100
1MAX 1MA
30

D1 B2.[42 dBuVv

80

70

6[34

50

40
28.7!

Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Date: 07.DEC.2011 18:17:28
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/= Compliance Certification Services Inc.
FCC ID : ODMN450R

Reference No. : T11112930802-RP1
Report No. : T120109N03-RP1

CH Mid (30MHz~3GHz) (802.11n HT20 MODE-Chain 1)

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 101.71 dBuV VBW 100 kHz
128.7 dBuV 2.43700000 GHz SWT 760 ms Unit dBuV
128
11.7 @B Of fset MEIRED 101.[71 dBuy| gy
150 2.43700[000 GHz
v2|1T1] 54.148 dBuV
2.40000[000 GHz
110 - SG-AE—dB
509 . 20040080 MHz
100
1MAX 1MA
90
L D1 B1.[71 dBuv
80
70
3
60
sol—4 "JJval ol st A s ) v
R A AR RS
40
28.7
Start 30 MHz 287 MHz/ Stop 3 GHz
Date: 07.DEC.2011 18:19:56

Marker 4 [T1] RBW 100 k

%Ref Lvl

Hz

RF Att

20 dB

CH Mid (3GHz~26.5GHz) (802.11n HT20 MODE-Chain 1)

57.95 dBuV VBW 100 KHz
128.7 dBuV 3.23547094 GHz SUT 6 s Unit dBuv
128
11.7 @B Of fset V4 [IT1] 57.B5 dBuy|
150 3.23547094 GHz
110
100
1MAX 1MA
90
L D1 B1.[71 dBuv
80
70
604
5@JWAAAJ»”J&%A“*“““¢NNWV¢¢”““’“KMbAkhF“*mkuv\AmMﬂUmAfW*MWMﬁ«MQMJN\AAMJMN
40
28.7
Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Date: 07.DEC.2011 18:20:30
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(T Compliance Certification Services Inc. Reference No. : T11112930802-RP1
FCC ID : ODMN450R Report No. : T120109N03-RP1

CH High (30MHz~3GHz) (802.11n HT20 MODE-Chain 1)

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 102.05 dBuVv VBW 100 kHz
128.7 dBuV 2.46200000 GHz SWT 760 ms Unit dBuV
128
11.7 @B Of fset MEIRED 102.P5 dBuV| gy
120 2.46200000 GHz
V2 [[T11] 56.31 dBuV
2.40000000 GHz
110 33 S9-p+—ibr
5004 20040080 MHz
y
100
1MAX 1MA
90
L D1 82.[05 dBuv
80
70
3
B0 (U
50 AJ [P PR IO VYT LY, A T
RSy vy Ao W
40
28.7
Start 30 MHz 287 MHz/ Stop 3 GHz
Date: 07.DEC.2011 18:21:34

CH High (3GHz~26.5GHz) (802.11n HT20 MODE-Chain 1)

Marker 4 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 57.12 dBuV VBW 100 kHz
128.7 dBuV 3.28256513 GHz SWT B s Unit dBuv
128
11.7 @B Of fset V4 [IT1] 57.[12 dBuy|
150 3.2B8256613 GHz
110
100
1MAX 1MA
a0

—D1 B2.05 dBuv

80

70

60

MWWWWWWWMWW

50

40

28.7!
Start 3 GHz 2.35 GHz/ Stop 26.5 GHz

Date: 07.DEC.2011 18:21:58
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rl Comp"ance Cemﬂcatmn Services |ncl Reference No. : T11112930802-RP1
/ FCC ID : ODMN450R Report No. : T120109N03-RP1

OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
(802.11n HT40 MODE )

CH Low (30MHz~3GHz) (802.11n HT40 MODE-Chain 0 )

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 97.55 dBuV VBW 100 kHz
128.7 dBuV 2.42200000 GHz SWT 760 ms Unit dBuv
128
11.7 @B Of fset MU 97.55 dBuv|
150 2.42200[000 GHz
V2 [[T1] 63.37 dBuV
2.40000[000 GHz
110 43 55— Po—dBr
2.52979860 GHz
100 L
1MAX I 1MA
a0
80

D1 77.[65 dBuVv

70
60 3
50 N M .M.M.AAM:IMWWWM
A TR WG
40
28.7!
Start 30 MHz 297 MHz/ Stop 3 BGHz
Date: 07.DEC.2011 18:35:586

CH Low (3GHz~26.5GHz) (802.11n HT40 MODE-Chain 0 )

Marker 4 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 56.11 dBuVv VBW 100 kHz
128.7 dBuv £5.95581182 GHz SWT 6 s Unit dBuV
128

11.7 @B Offsg

—

Y4 |1T1] 56.|11 dB/LV-

120 5.385531[182 GHz

110

100
1MAX 1MA
30

80

D1 77.[55 dBuVv

70

60

T

50

40
28.7!

Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Date: 07.DEC.2011 18:37:42
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(T Compliance Certification Services Inc. Reference No. : T11112930802-RP1
FCC ID : ODMN450R Report No. : T120109N03-RP1

CH Mid (30MHz~3GHz) (802.11n HT40 MODE-Chain 0 )

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 97.47 dBuV VBW 100 kHz
128.7 dBuV 2.43700000 GHz SWT 760 ms Unit dBuV
128
11.7 @B Of fset MEIRED 9747 A
150 2.43700[000 GHz
V2 [[T1] 57.36 dBuV
2.40000[000 GHz
110 SR S5 F5—dB
2.54170B41 GHz
100 1
1MAX W 1MA
90
80

D1 77.[47 dBuVv

70
N Mwwﬂwj i
50 M Lha A AR AL i, rn MAIAAN N A N o L htna A
AU AT v s g
40
28.7
Start 30 MHz 287 MHz/ Stop 3 GHz
Jate: 07.DEC.2011 18:38:47

CH Mid (3GHz~26.5GHz) (802.11n HT40 MODE-Chain 0 )

Marker 4 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 55.90 dBuV VBW 100 kHz
128.7 dBuV 6.81462926 GHz SWT B s Unit dBuv
128
11.7 @B Of fset V4 [IT1] 55.50 dBuV|
150 6.81462826 GHz
110
100
1MAX 1MA
a0
a0

D1 77.[47 dBuVv

70
60 T
EDWMWIMW W%MMW M ol
40
28.7!
Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Date: 07.DEC.2011 18:33:08
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(T Compliance Certification Services Inc. Reference No. : T11112930802-RP1
FCC ID : ODMN450R Report No. : T120109N03-RP1

CH High (30MHz~3GHz) (802.11n HT40 MODE-Chain 0 )

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 97.82 dBuV VBW 100 kHz
128.7 dBuV 2.45200000 GHz SWT 760 ms Unit dBuV
128
11.7 @B Of fset MEIRED 97.[p2 dBuV|
150 2.45200[000 GHz
V2 [[T1] 53.[18 dBuV
2.40000[000 GHz
110 SR S5
2.32148p397 GHz
100 .
1MAX F 1MA
90
80

—D1 77.82 dBuVv

70
60 3
4
50 A A I gy h | st g pats ol M
WETAR TN TN ey SNl US e
40
28.7
Start 30 MHz 287 MHz/ Stop 3 GHz
Jate: 07.DEC.2011 18:40:07

CH High (3GHz~26.5GHz) (802.11n HT40 MODE-Chain 0 )

Marker 4 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 55.67 dBuV VBW 100 kHz
128.7 dBuV 6.67334669 GHz SWT B s Unit dBuv
128
11.7 @B Of fset V4 [IT1] 55.57 dBuV|
150 6.6733469 GHz
110
100
1MAX 1MA
a0
a0

—D1 77.|82 dBuv

70

60

7

50

40
28.7!

Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Date: 07.DEC.2011 18:40:28B
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rl Comp"ance Cemﬂcatmn Services |ncl Reference No. : T11112930802-RP1
/ FCC ID : ODMN450R Report No. : T120109N03-RP1

OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
(802.11n HT40 MODE )

CH Low (30MHz~3GHz) (802.11n HT40 MODE-Chain 1)

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 100.51 dBuV VBW 100 kHz
128.7 dBuV 2.42200000 GHz SWT 760 ms Unit dBuv
128
11.7 @B Of fset MU 100,51 dBuv| gy
150 2.42200000 GHz
V2 [[T1] 67.146 dBuV
2.40000000 GHz
110 743 55—F5—br
5[]10.2[][]4088[] MHz
100
1MAX 1MA
a0

golnt a0 51 4Ry

70
3
60
50 JJL\‘ NI e T Y MW"\LM«»MW’J\U AL
AT VAT
40
28.7
Start 30 MHz 297 MHz/ Stop 3 BGHz
Jate: 07.DEC.2011 18:28:41

CH Low (3GHz~26.5GHz) (802.11n HT40 MODE-Chain 1)

Marker 4 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 58.40 dBuv VBW 100 kHz
128.7 dBuv 3.18837675 bGHz SWT 6 s Unit dBuV
128

11.7 @B Offsg

—

Y4 |1T1] 59.40 dB/LV-

120 3.18837675 GHz

110

100
1MAX 1MA
30

golnt 80 51 4Ry

70

1
60

50

40
28.7!

Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Date: 07.DEC.2011 18:23:02
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/= Compliance Certification Services Inc.
FCC ID : ODMN450R

Reference No. : T11112930802-RP1
Report No. : T120109N03-RP1

CH Mid (30MHz~3GHz) (802.11n HT40 MODE-Chain 1)

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 99.05 dBuV VBW 100 kHz
128.7 dBuv 2.43700000 GHz SWT 760 ms Unit dBuV
128
11.7 @B Of fset MEIRED 99.P5 dBuV|
120 2.43700[000 GHz
V2 [[T11] B60.63 dBuV
2.40000[000 GHz
110 SEEREw [Si=py [ auuiny 7
500.20040[080 MHz
1
100 :
1MAX 1MA
30
807505 oB
70
3 P
60 5
50 " VN ARV WS PRI ST AR,
40
28.7
Start 30 MHz 287 MHz/ Stop 3 GHz
Date: 07.DEC.2011 18:27:02

%Ref Lvl

Marker 4 [T1]

RBW

100 kHz

RF Att

20 dB

58.24 dBuv VBW 100 kHz
128.7 dBuv 3.23547084 GHz SHT 6 s Unit dBuV
128
11.7 @B Of fset V4 [IT1] 58.p4 dBuV|
120 3.23547084 GHz
110
100
1MAX 1MA
390
807505 B
70
604
. MMMWWMWMWWMMM
40
28.7!
Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Jate: 07.DEC.2011 18:27:20

CH Mid (3GHz~26.5GHz) (802.11n HT40 MODE-Chain 1)
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(T Compliance Certification Services Inc. Reference No. : T11112930802-RP1
FCC ID : ODMN450R Report No. : T120109N03-RP1

CH High (30MHz~3GHz) (802.11n HT40 MODE-Chain 1)

Marker 1 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 99.84 dBuV VBW 100 kHz
128.7 dBuv 2.45200000 GHz SWT 760 ms Unit dBuV
128
11.7 @B Of fset MEIRED 99.[4 dBuV|
120 2.45200[000 GHz
V2 [[T11] 55.85 dBuV
2.40000[000 GHz
110 ST TS tH—Br
500.20040[080 MHz
1
100 X
1MAX 1MA
90
a0 IRk D_ 4B
70
60 3 .
EDlew M,ﬂ\l MMAMWWWW\WW WAL
40
28.7!
Start 30 MHz 287 MHz/ Stop 3 GHz
Jate: 07.DEC.2011 18:25:22

CH High (3GHz~26.5GHz) (802.11n HT40 MODE-Chain 1)

Marker 4 [T1] RBW 100 kHz RF Att 20 dB
Ref Lvl 58.02 dBuV VBW 100 KHz
128.7 dBuV 3.23547094 GHz SUT 6 s Unit dBuv
128
11.7 @B Of fset V4 [IT1] 58.p2 dBuV|
150 3.23547094 GHz
110
100
1MAX 1MA
90
BD Inki D_ /==Y
70
604
5@‘[\" -
40
28.7
Start 3 GHz 2.35 GHz/ Stop 26.5 GHz
Date: 07.DEC.2011 1B8:26:10
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[- Comp"ance Certification Services Inc. Reference No. : T11112930802-RP1
) FCC ID : ODMN450R Report No. : T120109N03-RP1

OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
(802.11a MODE )

CH Low ( 30MHz ~ 40GHz / IEEE 802.11a Mode )

Marker 1 [T11] RBW 100 kHz RF Att 20 dB
@Ref Lvl -4.70 dBm VBW 100 kHz
22.3 dBm 5.74500000 GHz SWT 10 s Unit dBm
22. — ——
. P T YTITTTT 4. /U dbm
5.74500[000 GHz -
10 V2 |[T1] -49.41 dBm
6.91861723 GHz
V3 |IT11] -35[.64 dBm
0 1 A U72SBE T GHZ
Y V4 [IT1] -32|.46 dBm
10 39.58949800 GHz
1MAX 1MA
-20

D1 -24].7 dBm

-30 l

-40 MM LAY

-50

-60
-70
77,7
Start 30 MHz 3.887 GHz~ Stop 40 GHz
Jate: 14.DEC.2011 12:50:31
CH Middle ( 30MHz ~ 40GHz / IEEE 802.11a Mode )
Marker 1 [T11] RBW 100 kHz RF Att 20 dB
Ref Lvl -5.37 dBm VBW 100 kHz
22.3 dBm 5.78500000 GHz SWT 10 s Unit dBm
22. 10 Lo e o s
N R AR O YT —5[ 37 Bm
5.78500000 GHz -
10 V2 |[T1] -50]. 11 dBm
5.58821643 GHz
V3 |IT11] -36[.20 dBm
0 . T U7oS0E T Gz
4 V4 IT11] -33[.42 dBm
0 343.59949800 GHz
1MAX 1MA
-20

D1 -25(.37 dBm
-30 7

o, o™

2
-50
-60
-70
-77.7
Start 30 MHz 3.887 GHz~ Stop 40 GHz
Jate: 14.DEC.2011 12:51:35

Page 99/ 166
This report shall not be reproduced, except in full, without the written approval of Compliance Certification Services Inc.



r Comp"ance Cemﬂcatmn Services |ncl Reference No. : T11112930802-RP1
/ FCC ID : ODMN450R Report No. : T120109N03-RP1

CH High ( 30MHz ~ 40GHz / IEEE 802.11a Mode )

Marker 1 [T11] RBW 100 kHz RF Att 20 dB
%Ref Lvl -5.08 dBm VBW 100 kHz
22 .3 dBm 5.80500000 GHz SWT 10 s Unit dBm
22- 1.0 o oc 4
H-S BB fett YTITTTI —5[ U5 aBm
5.80500[000 GHz -
0 w2 |[11) -50.62 dBn
5.53821B643 GHz
V3 [[T1] -36|.07 dBm
o n T 072506 T Az
Y V4 IT1] -33.89 dBm
0 43.53949800 GHz
1MAX 1MA
20

D1 —-25[.08] dBm
-30 v

-40 F”‘M LTV L
30 2
o WMWMMM
-60
-70
=777
Start 30 MHz 3.897 GHz/ Stop 40 GHz
Date: 14.DEC.2011 12:52:35
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r Comp"ance Cemﬂcatmn Services |ncl Reference No. : T11112930802-RP1
/ FCC ID : ODMN450R Report No. : T120109N03-RP1

OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
(IEEE 802.11n HT20 Mode / Chain 0)

CH Low ( 30MHz ~ 40GHz / IEEE 802.11n HT20 Mode )

Marker 1 [T1] RBW 100 kHz ~ RF Att 10 oB
%Ref Lvl -8.75 dBm VBW 100 kHz
12.3 dBnm 5.74500000 GHz SWT 10 s Unit dBnm
12. 10 n_cc n
Rt r VITUTT] -g[. /2 dBm
5.74500000 GHz -
0 v2|[T1] -54.35 dBm
5.55691383 GHz
v V3 |[T1] -46|.66 dBm
-10 7 T5268F37 OFzZ
V4 |IT1) -42.97 dBm
o0 39.59949900 GHz
THAX 1MA
o2l 28] 75| dBm

-40 4

gé
&
=
3

&0 H

-70

-80
-87.7
Start 30 MHz 3.8997 GHz/ Stop 40 GHz
Date: 14.DEC.2011 14:01:04

CH Middle ( 30MHz ~ 40GHz / IEEE 802.11n HT20 Mode )

Marker 1 [T1) RBW 100 kHz  RF Att 10 dB
%Ref Lv] -8.74 dBm VBW 100 kHz
12.3 dBn 5.78500000 GHz SWT 10 s Unit dBnm
12 10 LD O ¢ s
e i T T vTITTTT =g[. 74 dbm
5.78500000 GHz -
0 Vo |[T1] -55. 16 dBm
5.47681B63 GHz
! V3 [[T1] -45|.94 dBm
-10 T TSCEBE37 GFZ
V4 |1T1) -43[.36 dBm
o0 39.53949500 GHz
THAX 1MA
o228 74) dBn

-40 7

3 W}Mﬁl
_50 AﬂEKJ. b

,EDWJ/ UWMWVMWM

-70
-80
-87.7
Start 30 MHz 3.897 GHz/ Stop 40 GHz
Date: 14.DEC.2011 13:15:08
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[- Comp"ance Certification Services Inc. Reference No. : T11112930802-RP1
) FCC ID : ODMN450R Report No. : T120109N03-RP1

CH High ( 30MHz ~ 40GHz / IEEE 802.11n HT20 Mode )

Marker 1 [T1] RBW 100 kHz RF Att 10 dB
%Ref Lvl -8.44 dBm VBW 100 kHz
12.3 dBm 5.80500000 GHz SWT 10 s Unit dBm
12. — — -
B—8FFopt YT —8[ 77 dBm
5.80500[000 GHz -
0 V2 [[T1] -53.65 dBm
5.55691[383 GHz
: v3 (1717 _48|.20 dBnm
-10 T U7oS0E T Gz
V4 IT11] -43.94 dBm
o0 343.67959820 GHz
1MAX 1MA
730—01 -28|. 44| dBm

-40 T

7EDMM¢/ MWMWWWWM

-70

-80

-87.7

Start 30 MHz 3.887 GHz~ Stop 40 GHz

Date: 14 .DEC. 2011 12:58:14
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r Comp"ance Cemﬂcatmn Services |ncl Reference No. : T11112930802-RP1
/ FCC ID : ODMN450R Report No. : T120109N03-RP1

OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
(IEEE 802.11n HT20 Mode / Chain 1)

CH Low ( 30MHz ~ 40GHz / IEEE 802.11n HT20 Mode )

Marker 1 [T1] RBW 100 kHz RF Att 10 dB
Ref Lvl -8.00 dBm VBW 100 kHz
12.3 dBm 5.74500000 GHz SWT 10 s Unit dBm
12- (el o occ n
H-S BB fott YTITTT] =500 o
5. 74500000 GHz
o V2 |[T1] -55.56 dBm
3.78470B42 GHz
Vlv V3 [[T1] -56|. 14 dBm
-10 STSS56TIPE3 Gz
V4 IT1] -43.22 dBm
_op 39.5839439[800 GHz
1MAX 1MA
D1 -28| dB|
-30
-40 7
- L N,VM
2l 3 rpN
[
- N AT RN
v PTT Ead NTT RAY
-70
-80
-87.7
Start 30 MHz 3.897 GHz/ Stop 40 GHz
Jate: 14.DEC.2011 14:00: 16

CH Middle ( 30MHz ~ 40GHz / IEEE 802.11n HT20 Mode )

Marker 1 [T1] RBW 100 kHz RF Att 10 dB
%Ref Lvl -8.56 dBm VBW 100 kHz
12.3 dBm 5.78500000 GHz SWT 10 s Unit dBm
12- (el o occ n
H-S BB fett YTITTTI —B[55 Bm
5.78500000 GHz -
0 V2 |[T1] -56.29 dBm
3.78470842 GHz
! v3 (1711 -52.58 dBm
-10 STS5S56TIP83 Gz
V4 IT1] -43[.06 dBm
_op 39.5839439[800 GHz
1MAX 1MA

D1 -28|.56) dBm

-30

-40 4

<\

1 id A
B TS P Y TSN WU Yo T

-70
-80
-87.7
Start 30 MHz 3.897 GHz/ Stop 40 GHz
Date: 14.DEC.2011 13:18:24
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[- Comp"ance Certification Services Inc. Reference No. : T11112930802-RP1
) FCC ID : ODMN450R Report No. : T120109N03-RP1

CH High ( 30MHz ~ 40GHz / IEEE 802.11n HT20 Mode )

Marker 1 [T1] RBW 100 kHz RF Att 10 dB
%Ref Lvl -7.83 dBm VBW 100 kHz
12.3 dBm 5.80500000 GHz SWT 10 s Unit dBm
12. — — -
5ot YT —7[ B3 Bm
5.80500[000 GHz -
0 V2 [[T1] -52|.90 dBm
5.63701403 GHz
$ V3 [[T1] -46|. 77 dBm
-10 ERIIE)ZL: A R au T b2
V4 IT11] -43. 77 dBm
o0 343.67959820 GHz
1MAX 1MA
73@—@1 -27].83| dBm
40 T

-50 M 7 ARV g
_B0 | % I lw

[PV L ST S R e T

-70
-80
-87.7
Start 30 MHz 3.887 GHz~ Stop 40 GHz
Jate: 14 .DEC.2011 12:53:30
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1 Comp"ance Certification Services Inc. Reference No. : T11112930802-RP1
.. FCC ID : ODMN450R Report No. : T120109N03-RP1

OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
(IEEE 802.11n HT20 Mode / Chain 2)

CH Low ( 30MHz ~ 40GHz / IEEE 802.11n HT20 Mode )

Marker 1 [T1] RBW 100 kHz RF Att 10 dB
%Ref Lvl -7.35 dBm VBW 100 kHz
12.3 dBm 5.74500000 GHz SWT 10 s Unit dBm
12- 1.0 o oc 4
te B fert YT TTT] —7[35 Bm
5. 74500000 GHz -
o V2 |[T1] -55.52 dBm
1 5.38671[343 GHz
Y V3 |[T1] -55|.40 dBm
-10 753951004 GAzZ
V4 IT1] -43.45 dBm
_op 39.5839439[800 GHz
1MAX 1MA

D1 -27.668| dBm

-30

~40 T
3 s Vs
: i
A
™ WP 2 AR Y Aaal Y,
AJJULA/
-70
-80
-87.7
Start 30 MHz 3.987 BHz/ Stop 40 GHz
Jate: 14 .DEC.2011 13:59:04

CH Middle ( 30MHz ~ 40GHz / IEEE 802.11n HT20 Mode )

Marker 1 [T11] RBW 100 kHz RF Att 10 dB
Ref Lvl -9.30 dBm VBW 100 kHz
12.3 dBm 5.78500000 GHz SWT 10 s Unit dBm
12- 1.0 o oc 4
te B fert YT TTT] =550 5T
5. 78500000 GHz
0 V2 |[T1] -56|.69 dBm
5.23651[303 GHz
1' V3 [[T1] -55.52 dBm
-10 77 TIE 1024 GAzZ
V4 IT1] -42.24 dBm
_op 39.5839439[800 GHz
1MAX 1MA
5ot 293 hep
40 4
_50 AM/\M\’FM
T ’ww—w
v/
ﬁ A

-70
-80
-87.7
Start 30 MHz 3.897 GHz/ Stop 40 GHz
Date: 14.DEC.2011 13:22:08
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rl Comp"ance Cemﬂcatmn Services |ncl Reference No. : T11112930802-RP1
/ FCC ID : ODMN450R Report No. : T120109N03-RP1

CH High ( 30MHz ~ 40GHz / IEEE 802.11n HT20 Mode )

Marker 1 [T11] RBW 100 kHz RF Att 10 dB
Ref Lvl -9.44 dBm VBW 100 kHz
12.3 dBm 5.80500000 GHz SWT 10 s Unit dBm
12 10 oo n
BOTTOTT YTt T3 =J[ % 05|
5.80500000 GHz
0 V2 |[T1] -56|.96 dBm
7.71861824 GHz
1 V3 |IT11] -46[.93 dBm
A 4
-10 7 78657 GFZ
V4 [[T1] -42(.81 dBm
0 43.57959820 Gz
1MAX 1MA
3oL =29 441 dBm
_40 4
A
-50 WMVK\IW*V
A [
ﬁnwf/ WUTLWMWMW
-70
-80
-87.7
Start 30 MHz 3.887 GHz~ Stop 40 GHz
Jate: 14.DEC.2011 13:01:50
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1 Comp"ance Certification Services Inc. Reference No. : T11112930802-RP1
.. FCC ID : ODMN450R Report No. : T120109N03-RP1

OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
(IEEE 802.11n HT40 Mode / Chain 0)

CH Low ( 30MHz ~ 40GHz / IEEE 802.11n HT40 Mode )

Marker 1 [T1] RBW 100 kHz RF Att 10 dB
Ref Lvl -10.02 dBm VBW 100 kHz
12.3 dBm 5.74500000 GHz SWT 10 s Unit dBm
12- (el o occ n
R AR YT TTT] —TO0[ 02 dBm
5.74500000 GHz -
o V2 |[T1] -53[.40 dBm
5.55681383 GHz
1 V3 [[T1] -48[. 17 dBm
-10 T 072506 T Az
V4 IT1] -42(.86 dBm
_op 39.59949800 GH=z
1MAX 1MA
,3[] o ﬂ.ﬂ”) =i=]
_40 +
; M
_50 \Mf ‘M\’hl\"ﬂi
_50 kn < 1(\-&
MMJ/ L POV UL N T T
-70
-80
-87.7
Start 30 MHz 3.987 BHz/ Stop 40 GHz
Date: 14.DEC.2011 14:03:27

CH Middle ( 30MHz ~ 40GHz / IEEE 802.11n HT40 Mode )

Marker 1 [T1] RBW 100 kHz RF Att 10 dB
%Ref Lvl -12.69 dBm VBW 100 kHz
12.3 dBm 5.78500000 GHz SHT 10 s Unit dBm
12- (el o occ n
S e ot YT TTTI —T2[ 59 oBm
5.¢7B8500[000 GHz -
0 V2 [[T1] -56|.85 dBm
5.31661[323 GHz
V3 [[T11] -55.68 dBm
-10 Ex 7 7TSE 1827 GFZ
V4 [[T1] -43|.89 dBm
_op 39.58949800 GH=z
1MAX 1MA
-30

D1 -32[.69] dBm

-40

% TAW /W

-50 M \
VA
A [
-60
MJ/ R TS e AUV (it
-70
-80
-87.7
Start 30 MHz 3.897 GHz/ Stop 40 GHz
Date: 14.DEC.2011 14:18:31
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[- Comp"ance Certification Services Inc. Reference No. : T11112930802-RP1
) FCC ID : ODMN450R Report No. : T120109N03-RP1

CH High ( 30MHz ~ 40GHz / IEEE 802.11n HT40 Mode )

Marker 1 [T1] RBW 100 kHz RF Att 10 dB
%Ref Lvl -12.32 dBm VBW 100 kHz
12.3 dBm 5.80500000 GHz SWT 10 s Unit dBm
12. — — -
5ot YT — T2 32 dBm
5.80500[000 GHz -
0 V2 [[T1] -55.35 dBm
5.56479B60 GHz
V3 |IT11] -46|. 77 dBm
-10 + STOSTBRY T GHZ
V4 IT11] -43.38 dBm
o0 343.67959820 GHz
1MAX 1MA
30

D1 -32].32| dBm

-40 >

-50 o Ay
1A [

Y T RPN Wiy T

]

-70
-80
-87.7
Start 30 MHz 3.887 GHz~ Stop 40 GHz
Jate: 14 .DEC.2011 14:26:23
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r Comp"ance Cemﬂcatmn Services |ncl Reference No. : T11112930802-RP1
/ FCC ID : ODMN450R Report No. : T120109N03-RP1

OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
(IEEE 802.11n HT40 Mode / Chain 1)

CH Low ( 30MHz ~ 40GHz / IEEE 802.11n HT40 Mode )

Marker 1 [T1] RBW 100 kHz RF Att 10 dB
Ref Lvl -10.63 dBm VBW 100 kHz
12.3 dBm 5.74500000 GHz SWT 10 s Unit dBm
12- (el o occ n
R AR YTITTT] —T0[ 63 dBm
5.74500000 GHz -
o V2 |[T1] -55.58 dBm
3.78470842 GHz
1 V3 [[T1] -46|.51 dBm
-10 T 072506 T Az
V4 IT1] -42(. 74 dBm
_op 39.673539820 GHz
1MAX 1MA
73D—UL =30, O apTm
-40 4-
% M
- YA
2 lv/uwh\f Y
-60 f/
my”“*JU“/ v‘*wwh*”“AﬂJﬁerhuuW¢¢MﬂMVJUMbiwvurud
-70
-80
-87.7
Start 30 MHz 3.987 BHz/ Stop 40 GHz
Date: 14.DEC.2011 14:04:20

CH Middle ( 30MHz ~ 40GHz / IEEE 802.11n HT40 Mode )

Marker 1 [T11] RBW 100 kHz RF Att 10 dB
Ref Lvl -10.04 dBm VBW 100 kHz
12.3 dBm 5.78500000 GHz SWT 10 s Unit dBm
12- 1.0 o oc 4
te B fert YT TTT] ~TOL 07T
5. 78500000 GHz
0 V2 |[T1] -57.90 dBm
3.78470B42 GHz
1 V3 [[T1] -52/.99 dBm
-10 S 4760 IP63 Gz
V4 IT1] -42|.65 dBm
_op 39.583943[800 GHz
1MAX 1MA
73[] InK} ﬁ.ﬁA aB
40 4
50 7 VAW /MX

— N

- P PR P2 L N NN R A YO

-70
-80
-87.7
Start 30 MHz 3.897 GHz/ Stop 40 GHz
Date: 14.DEC.2011 14:17:35
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[- Comp"ance Certification Services Inc. Reference No. : T11112930802-RP1
) FCC ID : ODMN450R Report No. : T120109N03-RP1

CH High ( 30MHz ~ 40GHz / IEEE 802.11n HT40 Mode )

Marker 1 [T1] RBW 100 kHz RF Att 10 dB
%Ref Lvl -10.90 dBm VBW 100 kHz
12.3 dBm 5.80500000 GHz SWT 10 s Unit dBm
12. — — -
5ot YT =TS0 dBm
5.80500[000 GHz -
0 V2 [[T1] -59.27 dBm
3.B88269[(39 GHz
1 V3 |IT11] -54].34 dBm
-10 S TS556T1FE3 Gz
V4 IT11] -44].38 dBm
o0 343.67959820 GHz
1MAX 1MA
SUEpT—=30r 5 [Be

-40

P

_50 NWNJ A My A
-60 M/ ‘MWM M

E D

-70
-80
-87.7
Start 30 MHz 3.887 GHz~ Stop 40 GHz
Jate: 14 .DEC.2011 14:25:41
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r Comp"ance Cemﬂcatmn Services |ncl Reference No. : T11112930802-RP1
/ FCC ID : ODMN450R Report No. : T120109N03-RP1

OUT-OF-BAND SPURIOUS EMISSIONS-CONDUCTED MEASUREMENT
(IEEE 802.11n HT40 Mode / Chain 2)

CH Low ( 30MHz ~ 40GHz / IEEE 802.11n HT40 Mode )

Marker 1 [T1] RBW 100 kHz RF Att 10 dB
Ref Lvl -10.43 dBm VBW 100 kHz
12.3 dBm 5.74500000 GHz SWT 10 s Unit dBm
12- 1.0 o oc 4
te B fert YT TTT] =TO[73 0T
5. 74500000 GHz
o V2 |[T1] -56l.27 dBm
7.63851804 GHz
1 V3 |[T1] -45.68 dBm
-10 T TS5260637 Az
V4 IT1] -43.39 dBm
_op 39.5839439[800 GHz
1MAX 1MA
-30=b——=3843rBn
-40 7
2 Aﬂjﬂﬂx
. o] MA\’

Ladt

60 %
7 W“M AT PN W W MUV i

-70
-80
-87.7
Start 30 MHz 3.987 BHz/ Stop 40 GHz
Jate: 14 .DEC.2011 14:12:22

CH Middle ( 30MHz ~ 40GHz / IEEE 802.11n HT40 Mode )

Marker 1 [T11] RBW 100 kHz RF Att 10 dB
%Ref Lvl -11.44 dBm VBW 100 kHz
12.3 dBm 5.78500000 GHz SWT 10 s Unit dBm
12- 1.0 o oc 4
S fegt YT TTT] —TT[ 42 dBm
5. 78500000 GHz -
0 V2 |[T1] -54].37 dBm
7.71861824 GHz
1 V3 [[T1] -45. 19 dBm
-10 7 78657 GFZ
V4 IT1] -42/.98 dBm
_op 39.583943[800 GHz
1MAX 1MA
-30

D1 -31]. 44 dBm

-40 4

o

60 /q
7 MJ AN NURYR Er STY DUV T

-~

qn
g

A

q

-70
-80
-87.7
Start 30 MHz 3.897 GHz/ Stop 40 GHz
Date: 14.DEC.2011 14:16:14
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rl Comp"ance Cemﬂcatmn Services |ncl Reference No. : T11112930802-RP1
/ FCC ID : ODMN450R Report No. : T120109N03-RP1

CH High ( 30MHz ~ 40GHz / IEEE 802.11n HT40 Mode )

Marker 1 [T1] RBW 100 kHz RF Att 10 dB
%Ref Lvl -11.65 dBm VBW 100 kHz
12.3 dBm 5.80500000 GHz SWT 10 s Unit dBm
12. — — -
5ot YT —TI 65 dBm
5.80500[000 GHz -
0 V2 [[T1] -56|. 52 dBm
5.32449B00 GHz
V3 |IT11] -57.18 dBm
-10 Y 77 TIE 024 GRz
V4 IT11] -43.86 dBm
0 43.59849800 Ghz
1MAX 1MA
5T —31 5[ dBn

-40 v

-50 2 r,w v V\_,m

3
-60 y |
MJ VT S VNN Ve
-70
-80
-87.7
Start 30 MHz 3.887 GHz~ Stop 40 GHz
Jate: 14 .DEC.2011 14:24:49
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